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(L1t"lmaJ~f)a13Jr;ym'ltl1) 

A 

Abacavir 

Abacavir sulfate tablets (300 mg.) (IC 38/53 (NG)) 33
 
d .. Abacavir sulfate tablets 300 mg. (IC 30/55 (NG)) 33
Vll'l$)llC 14/38 tJ. ltl)llml~Elomet 

Virol (tablets 300 mg.) (IC 40/53 (NG)) 33
hh::1Ylit1YllJ) \In.(N)cream 
Ziagenavir (tablets 300 mg.) (IC 107/55 ( )) 33


(Canada) 
Ziagenavir (Tablets 300 mg.) (IC 166/47 (N)) 32
 

d .. Abacavir + LamivudineVll'l$)llC 19/53Elomet tJ. ltl)lltl'i'l~ 
Abacavir sulfate/Lamivudine tablets 600 mg./3oo mg. (2C 10/56 (NG)) 33
(N) hh::1Ylit1YllJ) \In.(cream) 
Kivexa (film - coated tablets) (2C 12/49 (N)) 33
(Indonesia) 
Kivexa (film - coated tablets) (2C 17/56 (N)) 33
 

Alendronic acid
 

d < Bonmax (IC 5/55 (NG)) 80
lC 47/53Momate 1.J. lfl,,'W).mVl 
Fosamax (70 mg.) (IC 58/55 (N)) 80
 

(NG) yJl~:l-ll'll9iVltl"i1cream Maxlen - 70 (IC 25/56 (NG)) 80

(1'1'l!Ju~'WIil) \1fl Amlodipine
 

Ambes (IO mg.) (IA 47/54 (NG)) 58
 
Ambes - 10 (IA 39/56 (NG)) 58
 
Ambes - 5 (IA 38/56 (NG)) 57
 
Amcardia - 10 (IC 47/51 (NG)) 58
 
Amcardia - 5 (IC 31/54 (NG)) 57
 
Amloc (tablets 10 mg.) (IC 82/54 (N)) 57
 
Amloc (tablets 5 mg.) (IC 81/54 (N)) 56
 
Amlod 10 (IA 45/50 (NG)) 58
 
Amlod 5 (IA 3/51 (NG)) 57
 
Amlodac 10 (IC 42/53 ( G)) 58
 
Amlodac 5 (IC 14/55 ( G)) 57
 
Amlopine (IA 14/43 ( G)) 56
 
Amlopine 10 (IA 13/43 (NG)) 57
 
Amvas (IA 2/49 (NG)) 56
 
Calopin (IA 12/57 ( G)) 59
 
Calopin (IA 11/57 (NG)) 57
 
Deten (IO mg. Tablet) (IA 17147 (NG)) 58
 
Deten (5 mg. Tablet) (IA 16/47 (NG)) 56
 
Lovas (IA 1/47 (NG)) 56
 
Lovas 10 mg. (IA 10/49 (NG)) 58
 
Narvin 10 (IA 37150 (NG)) 58
 
Narvin 5 (IA 36/50 (NG)) 56
 
Norvasc (Tablets 10 mg.) (IC 206/47 (N)) 57
 
Norvasc (Tablets 5 mg.) (IC 199/47 (N)) 56
 

Anastrozole
 

Arimidex (IC 127/42 (N)) 114
 
Aremed 1 (IC 22/53 (NG)) 114
 
Anastrozole Stada (IC 24/57 (NG)) 114
 

Food and Drug Administration 127
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Anatero
 
Femizet
 

Aripiprazole
 
Abilify (Aripiprazole) tablets 10 mg.
 
Abilify (Aripiprazole) tablets 15 mg.
 

Apalife 10
 

Apalife 15
 
Articaine + Epinephrine
 

Artinibsa 4% with epinephrine I: 100000
 
Artinibsa 4% with epinephrine 1:200000
 

Septanest N
 
Septanest SP
 
Ubistesin
 
Ubistesin forte
 

Atazanavir
 
Atazanavir (as sulfate) Capsules 300 mg.
 

Reyataz (capsules 300 mg.)
 
Atorvastatin
 

Atorsan 10 mg.
 

Atorsan 20 mg.
 
Atorsan 40 mg.
 
Atorvastatin sandoz 10 mg.
 

Atorvastatin sandoz 20 mg.
 
Atorvastatin sandoz 40 mg.
 
Chlovas - 40
 
Lipitor (Tablets 10 mg.)
 
Lipitor (tablets 10 mg.)
 
Lipitor (Tablets 20 mg.)
 

Lipitor (tablets 20 mg.)
 
Lipitor (Tablets 40 mg.)
 
Lipitor (tablets 40 mg.)
 

Xarator (Tablets 10 mg.)
 
Xarator (tablets 10 mg.)
 
Xarator (Tablets 20 mg.)
 

Xarator (tablets 20 mg.)
 
Xarator (Tablets 40 mg.)
 
Xarator (tablets 40 mg.)
 

Azithromycin 
Azith (250 mg. capsule) 
AZITH (500 mg. Injection) 
Azith (oral suspension 200 mg.l5 mI.) 

Azithrin 
Azithro (capsule) 
Azithro (for oral suspension) 
Azithro (for oral suspension) 

Azithromycin for injection 500 mg.lvial, 10 ml. LYO vial 

Binozyt 250 mg. 
Boots azithromycin 250 mg. 
Floctil 
Meithromax 
Onzet (for oral suspension) 

128 -.hUfH1U~W::fl~·nlfl1nl1t11~ua::!J1 

(IC 34/57 (NG)) 114 
(IC 39/52 (NG)) 114 

(IC 82/48 (N)) 74 
(IC 83/48 (N)) 74 
(IA 4/57 (NG)) 74 
(IA 5/57 (NG)) 74 

(2C 5/56 (NG)) 2 
(2C 6/56 (NG)) 2 
(2C 23/41 (N)) 1 
(2C 24/41 (N» 2 
(2C 14/45 (N)) 1 
(2C 15/45 (N)) 2 

(IC 52/57 (NG» 34 
(IC 40/53 (N)) 33 

(IC 22/52 (NG» 49 
(IC 19/52 (NG» 50 
(IC 20/52 (NG» 51 
(IC 21/52 (NG» 49 
(IC 14/52 (NG» 50 
(IC 15/52 (NG» 51 
(IA 37/56 (NG» 51 
(IC 5/57 (N)) 49 
(IC 116/47 (N» 49 
(IC 6/57 (N)) 50 
(IC 117/47 (N» 49 
(IC 7/57 (N» 51 
(IC 118/47 (N)) 50 
(IC 8/57 (N)) 49 

(IC 50/52 (N» 49 
(IC 9/57 (N» 50 
(IC 51/52 (N» 50 
(IC 10/57 (N» 51 
(IC 52/52 (N» 50 

(IA 16/51 (NG)) 21 
(IA 19/54 (NG» 23 
(IA 51/54 (NG» 22 
(IA 4/55 (NG)) 21 
(IA 2/51 (NG)) 21 
(IA 15/54 (NG» 22 
(IA 16/54 (NG» 22 
(IC 43/56 (NG)) 23 
(IC 7148 (NG» 21 
(IA 5/51 (NG)) 21 
(IA 47150 (NG)) 20 
(IA 3/56 (NG)) 21 
(lA 35/54 (NG» 22 

Onzet - p (for oral suspension)
 
Zithromax (Capsules 250 mg.)
 

Zithromax (injectable 500 mg.lvial)
 
Zithromax (injectable 500 mg.lvial)
 
Zithromax (Injectable 500 mg.lvial)
 

Zithromax (Powder for oral suspension 200 mg./5 ml.)
 

B 

Bicalutamide 

Bical - 50 
Bicalutamide - teva 50 mg. tablets 

Bicalutamide sandoz 150 mg. 
Bicalutamide San doz 150 mg. 
Bicalutamide sandoz 50 mg. 
Bicalutamide Sandoz 50 mg. 

Bypro 
Calumid 50 mg. film - coated tablets 
Casodex 
Casodex (I50 mg.) 

PMS - Bicalutamide 50 mg. 

Bisoprolol 
Bisloc 2.5 
Bisloc 5 
Concor 2.5 
Concor 5 

Brimonidine 
Alphagan 
Alphagan P 

Brimo - Mac 
Brimonidine tartrate (ophthalmic solution 0.2%) 

C 

Calcitriol 
Cacare injection 1 f.Ig.lml. 

Calcijex (I f.Ig.lml.) 
Candesartan 

Blopress 8 mg. Plus 

Blopress tablets 16 mg. 
Blopress tablets 16 mg. 
Blopress tablets 8 mg. 

Todesaar 16 
Todesaar 8 

Capecitabine 
lntacape 500 
Xeloda (500 mg. film - coated tablets) 
Xeloda (500 mg. Tablet) 

Carvedilol 
Caraten 12.5 
Caraten 25 
Caraten 6.25 

Food a 



(IC 34/57 (NG)) 114 Onzet - p (for oral suspension) (IA 12/56 (NG)) 22 

(IC 39/52 (NG)) 114 Zithromax (Capsules 250 mg.) (IC 178/47 (N)) 20 
Zithromax (injectable 500 mg./vial) (IC 184/47 (N)) 23 

Ie) tablets 10 mg. (IC 82/48 (N)) 74 Zithromax (injectable 500 mg./vial) (IC 37/54 (N)) 23 

Ie) tablets 15 mg. (IC 83/48 (N)) 74 Zithromax (Injectable 500 mg./vial) (IC 37/57 (N)) 23 

(IA 4/57 (NG)) 74 Zithromax (Powder for oral suspension 200 mg./5 ml.) (IC 179/47 (N)) 22 

(IA 5/57 (NG)) 74 
B 

epinephrine 1:100000 (2C 5/56 (NG)) 2 Bicalutamide 
epinephrine 1:200000 (2C 6/56 (NG)) 2 Bical - 50 (IC 15/55 (NG)) 116 

(2C 23/41 (N)) 1 Bicalutamide - teva 50 mg. tablets (IC 5/54 ( G)) 115 
(2C 24/41 (N)) 2 Bicalutamide sandoz 150 mg. (lC 62/53 (NG)) 116 
(2C 14/45 (N)) 1 Bicalutamide San doz 150 mg. (lC 20/57 (NG)) 116 
(2C 15/45 (N)) 2 Bicalutamide sandoz 50 mg. (IC 61/53 (NG)) 115 

Bicalutamide Sandoz 50 mg. (IC 18/57 (NG)) 116 
fate) Capsules 300 mg. (IC 52/57 (NG)) 34 Bypro (IC 8/53 (NG)) 115 
300 mg.) (lC 40/53 (N)) 33 Calumid 50 mg. film - coated tablets (IC 35/57 (NG)) 116 

Casodex (IC 126/42 (N)) 115 
(IC 22/52 (NG)) 49 Casodex (I50 mg.) (IC 81/44 (N)) 116 
(lC 19/52 (NG)) 50 PMS - Bicalutamide 50 mg. (lC 12/53 (NG)) 115 
(IC 20/52 (NG)) 51 Bisoprolol 

z 10 mg. (lC 21/52 (NG)) 49 Bisloc 2.5 (IA 32/55 (NG)) 44 
z 20 mg. (IC 14/52 (NG)) 50 Bisloc 5 (lA 33/55 (NG)) 44 
z 40 mg. (IC 15/52 (NG)) 51 Concor 2.5 (IC 116/44 (N)) 44 

(IA 37/56 (NG)) 51 Concor 5 (IC 27/44 (N)) 44 
mg.) (IC 5/57 (N)) 49 Brimonidine 
mg.) (IC 116/47 (N)) 49 Alphagan (IC 17/55 (N)) 92 
mg.) (IC 6/57 (N)) 50 Alphagan P (IC 52/55 (N)) 92 
mg.) (lC 117/47 (N)) 49 Brimo - Mac (IC 16/57 (NG)) 93 
mg.) (IC 7/57 (N)) 51 Brimonidine tartrate (ophthalmic solution 0.2%) (IC 3/49 (NG)) 93 
mg.) (IC 118/47 (N)) 50 

mg.) (IC 8/57 (N)) 49 C 
mg.) (IC 50/52 (N)) 49 Calcitriol 
mg.) (IC 9/57 (N)) 50 Cacare injection 1 ~./ml. (IC 10/53 (NG)) 81 
mg.) (lC 51/52 (N)) 50 Calcijex (I ~./ml.) (IC 64/56 ( )) 80 
mg.) (IC 10/57 (N)) 51 Candesartan 
mg.) (lC 52/52 (N)) 50 Blopress 8 mg. Plus (lB 2/48 (N)) 45 

Blopress tablets 16 mg. (IC 90/41 (N)) 45 
sule) (IA 16/51 (NG)) 21 Blopress tablets 16 mg. (lB 3/48 (N)) 45 
jection) (lA 19/54 (NG)) 23 Blopress tablets 8 mg. (lC 88/41 (N)) 45 
sion 200 mg./5 mI.) (IA 51/54 (NG)) 22 Todesaar 16 (IA 47/56 (NG)) 45 

(IA 4/55 (NG)) 21 Todesaar 8 (IA 48/56 (NG)) 45 
(IA 2/51 (NG)) 21 Capecitabine 

spension) (IA 15/54 (NG)) 22 Intacape 500 (lC 22/57 (NG)) 97 
spension) (IA 16/54 (NG)) 22 Xeloda (500 mg. film - coated tablets) (IC 125/53 (N)) 97 

njection 500 mg./vial, 10 ml. LYO vial (IC 43/56 (NG)) 23 Xeloda (500 mg. Tablet) (IC 110/57 (N)) 97 
(IC 7/48 (NG)) 21 Carvedilol 

250 mg. (IA 5/51 (NG)) 21 Caraten 12.5 (IA 21/50 (NG)) 44 
(IA 47/50 (NG)) 20 Caraten 25 (IA 9/49 (NG)) 44 
(IA 3/56 (NG)) 21 Caraten 6.25 (lA 22/50 (NG)) 44 
(IA 35/54 (NG)) 22 

Food and Drug Administration 129 



Dilatrend (12.5 mg. tablets)
 
Dilatrend (25 mg. tablets)
 

Dilatrend (6.25 mg. tablets)
 

Tocarlol 25
 
Cefdinir 

Dinicef for suspension 
Omnicef (capsules 100 mg.) 
Omnicef (Oral Powder for suspension 125 mg./5 mI.) 

Samnir 100 mg. Capsule 
Samnir suspension 

Cefepime
 
Cefamax 1 g. injection
 

Euromax
 
Maxipime 1 g.
 
Maxipime 2 g.
 
Maxipime 500 mg.
 
Megapime injection 1 g.
 
Megapime injection 1 g.
 

PIME 0.5
 

PIME 1.0
 
PIME 2.0
 

Pozineg 1000
 
Pozineg 2000
 
Sefpime
 

Cefixime 
Cefspan capsules 100 mg. 

Sixime capsule 
Cefoperazone + Sulbactam 

Bacticep 
Bacticep 
Cefpar - SB 1 g. 
Cefpar SB 1.5 g. 

Cefper 
Cefper 1.5 g. 
Cerotam for injection 1 g. 

Prazone - S 
Salperz 

Sulbacef 
Sulcef Injection 
Sulcef injection 1.5 g. 
Sulperazon (injectable 1.5 g.) 
Sulperazon (injectablet 1 g.) 
Sulperazon (IV Lyophilzed Powder I g.) 

Sulpermed 

Suipermed 
Uniperazone (inj. I g.) 

Zonbactam I g. injection 
Zonbactam 1.5 g. injection 

Zonetam 

(lC 33/47 (N)) 44
 
(lC 34/47 (N)) 44
 

(lC 32/47 (N» 44
 

(lA 19/51 (NG)) 44
 

(lA 13/57 (NG)) 7
 
(lC 95/48 (N)) 7
 
(lC 115/47 (N)) 7
 
(lA 7/48 (NG» 7
 
(lA 46/50 (NG» 7
 

(lA 9/50 (NG)) 8
 
(lC 19/53 (NG» 8
 
(lC 148/51 (N)) 7
 
(lC 4/52 (N)) 9
 
(lC 5/52 (N)) 7
 
(lC 2/57 (NG)) 8
 
(lC 34/53 (NG)) 8
 
(lA 39/54 (NG)) 7
 
(lA 29/50 (NG)) 8
 
(lA 38/54 (NG)) 9
 
(lC 29/53 (NG)) 8
 
(lC 30/53 (NG» 9
 

(lC 50/53 (NG)) 8
 

(lA 1/42 (N)) 9
 
(lA 5/53 (NG» 9
 

(2A 2/51 (NG)) 10
 
(2A 3/51 (NG)) 13
 
(2C 7150 (NG)) 11
 

(2C 2/51 (NG)) 13
 
(2A 1/47 (NG)) 10
 
(2A 1/51 (NG)) 12
 
(2C 5/51 ( G)) 11
 
(2C 2/57 (NG)) 12
 
(2C 5/53 (NG)) 11
 
(2C 4/50 (NG)) 11
 

(2A 1/45 (NG)) 10
 
(2A 2/49 (NG)) 12
 
(2C 1/47 (N)) 12
 
(2C 24/47 (N)) 9
 
(2C 23/57 ( )) 10
 
(2A 1/48 (NG)) 10
 
(2A 4/51 (NG») 13
 
(2C 1/57 (NG») 12
 

(2C 2/50 (NG» 10
 
(2C 4/51 (NG») 13
 
(2C 11/54 (NG» 13
 

Cefpirome 

Ferome 0.25 
Cefrom 0.25 
Ferome 0.5 

Ferome 1.0 
Ferome 2.0 
Cefrom 0.5 

Cefrom 1.0 g. 
Cefrom 2.0 
Sipirom 1 g. injection 

Celecoxib
 
Celcox
 
Celebrex (capsules 200 mg.)
 
Mediccoxib mp
 

Zobrex
 
Zycel 200
 

Cilostazol
 
Cilosol
 

Citazol tablets 50 mg.
 
Pletaal Tablet 50
 
Pletaal Tablets 50
 

Ciprofloxacin 
Ciloxan 
Optal - pro 

Clarithromycin
 
Clacina
 
Clacina
 

Claricin - P 500
 
Clarith 250
 
Clarith 500
 
Claron (250 mg. tablet)
 
Claron (500 mg. tablet)
 

Clatrocin 500
 
Crixan 250
 
Crixan tablets 500 mg.
 

Fascar 500
 
Fascar 250
 

Klacid
 

Klacid 500
 
Macrodin
 

Macrodin - 250
 
Clopidogrel 

Apolets 
Ceruvin (tablets 75 mg.) 

Clopidogrel sandoz (75 mg.) 

Clopidogrel tablets USP 75 mg. 
Clopidogrel tablets USP 75 mg. 

Clovix 
Pidogen 
Platogrix (75 mg.) 

Plavix 

Food a 



. tablets) 

tablets) 

. tablets) 

(JC 33/47 (N)) 

(JC 34/47 (N)) 

(IC 32/47 (N)) 

(JA 19/51 (NG)) 

44 

44 

44 

44 

Cefpirome 

Ferome 0.25 

Cefrom 0.25 

Ferome 0.5 

(JA 34/54 (NG)) 

(JC 7/39 (NC)) 

(JA 33/54 (NG)) 

14 

13 

14 

lsion 
; 100 mg.) 

wder for suspension 125 mg.l5 mI.) 

;apsule 

n 

(JA 13/57 (NG» 

(JC 95/48 (N» 

(JC 115/47 (N)) 

(JA 7/48 (NG)) 

(JA 46/50 (NG)) 

7 

7 

7 

7 

7 

Ferome 1.0 

Ferome 2.0 

Cefrom 0.5 

Cefrom 1.0 g. 

Cefrom 2.0 

Sipirom 1 g. injection 

(JA 14/47 (NG)) 

(JA 37/54 (NG)) 

(JC 85/42 (N» 

(JC 17/44 (N)) 

(IC 14/41 (N)) 

(JA 27/54 (NG)) 

14 

15 

14 

14 

15 

15 

Celecoxib 
dion 

In 1 g. 

(JA 9/50 (NG» 

(JC 19/53 (NG)) 

(JC 148/51 (N)) 

(JC 4/52 (N)) 

(IC 5/52 (N) 

(IC 2/57 (NG)) 

8 

8 

7 

9 

7 

8 

Celcox 

Celebrex (capsules 200 mg.) 

Mediccoxib mp 

Zobrex 

Zycel 200 

Cilostazol 

(JA 12/50 (NG)) 

(JC 172/49 (N)) 

(JA 15/56 (NG)) 

(JA 2/50 (NG)) 

(JC 13/57 (NG») 

117 

117 

117 

117 

117 

In 1 g. (JC 34/53 (NG)) 

(JA 39/54 (NG») 

(JA 29/50 (NG») 

(JA 38/54 (NG)) 

(IC 29/53 (NG» 

(JC 30/53 (NG» 

(JC 50/53 (NG)) 

8 

7 

8 

9 

8 

9 

8 

Cilosol 

Citazol tablets 50 mg. 

Pletaal Tablet 50 

Pletaal Tablets 50 

Ciprofloxacin 

Ciloxan 

Optal - pro 

(JA 44/53 (NG)) 

(JC 7/55 (NG)) 

(JC 45/40 (N)) 

(JB 13/47 (N)) 

(IC 69/44 (N)) 

(IA 6/49 (NG)) 

41 

41 

41 

41 

92 

92 

100 mg. (JA 1/42 (N)) 

(JA 5/53 (NG)) 
9 

9 

Clarithromycin 

Clacina 

Clacina 

(JA 13/52 (NG)) 

(JA 14/51 (NG)) 

24 

24 

ion 1 g. 

g. 

ble 1.5 g.) 

blet 1 g.) 

philzed Powder 1 g.) 

g.) 

ection 

njection 

(2A 2/51 (NG)) 

(2A 3/51 (NG» 

(2C 7/50 (NG)) 

(2C 2/51 (NG)) 

(2A 1/47 (NG)) 

(2A 1/51 (NG)) 

(2C 5/51 (NG)) 

(2C 2/57 (NG)) 

(2C 5/53 (NG)) 

(2C 4/50 (NG)) 

(2A 1/45 (NG)) 

(2A 2/49 ( G)) 

(2C 1/47 (N)) 

(2C 24/47 (N) 

(2C 23/57 (N)) 

(2A 1/48 (NG») 

(2A 4/51 (NG» 

(2C 1/57 (NG) 

(2C 2/50 (NG)) 

(2C 4/51 (NG)) 

(2C 11/54 (NG)) 

10 

13 

11 

13 

10 

12 

11 

12 

11 

11 

10 

12 

12 

9 

10 

10 

13 

12 

10 

13 

13 

Claricin - P 500 

Clarith 250 

Clarith 500 

Claron (250 mg. tablet) 

Claron (500 mg. tablet) 

Clatrocin 500 

Crixan 250 

Crixan tablets 500 mg. 

Fascar 500 

Fascar 250 

K1acid 

K1acid 500 

Macrodin 

Macrodin - 250 

Clopidogrel 

Apolets 
Ceruvin (tablets 75 mg.) 

Clopidogrel sandoz (75 mg.) 

Clopidogrel tablets USP 75 mg. 

Clopidogrel tablets USP 75 mg. 

Clovix 

Pidogen 

(JA 26/56 ( G)) 

(JA 1/50 (NG») 

(JA 8/45 (NG)) 

(JA 12/45 (NG)) 

(JA 13/45 (NG)) 

(JA 11/53 (NG)) 

(JC 8/47 ( G)) 

(JC 2/45 ( G)) 

(IA 9/46 (NG)) 

(IA 22/47 ( G)) 

(IC 1/36 (N)) 

(IC 2/39 (N)) 

(JA 24/50 (NG)) 

(JA 23/50 (NG)) 

(IC 61/51 (NG) 
(IC 43/53 (NG)) 

(IC 44/56 (NG» 

(IC 30/51 (NG») 

(IC 17/57 (NG)) 

(JC 8/57 (NG)) 

(IA 11/54 (NG)) 

24 

24 

24 

24 

24 

24 

24 

24 

24 

24 

23 

24 

24 

24 

42 
42 

42 

42 

43 

42 

42 

Platogrix (75 mg.) (lC 52/57 (N») 41 

Plavix (lC 156/49 (N)) 41 
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Plavix (access program) 

Clozapine 
Clopaze 100 
Clopaze 25 
Cloril 100 mg. (tablet) 
Clori! 25 mg. (tablet) 

Clozamed 100 
Clozapin 100 

Clozapin 25 
Clozaril (100 mg.) 

Clozaril (100 mg.) 
Clozaril (25 mg.) 
Clozaril (25 mg.) 

D 

Deferiprone 
Ferriprox 
Ferriprox (oral solution) 

GPO - L - ONE 
GPO - L - ONE Oral Solution 

Desogestrel + Ethinyl estradiol 
Lescilon 21 
Lescilon 28 

Mercilon 
Mercilon 
Mercilon 28 

Minny 
Minny 28 
Novynette 

Premacy 28 
Didanosine 

Didanosine delayed release capsules 400 mg. 
Videx EC (delayed - release capsules 400 mg.) 

Docetaxel 
Daxotel 
Daxotel (20 mg.lml.) 

Docetaxel 

Docetaxel sandoz 
Docetaxel sandoz 
Donataxel 

Dotax 
Dovestac 
Doxatere 
Hospira docetaxel injection (10 mg.lml.) 

Oncotaxel 

Taxotere 
Taxotere (concentrate and solvent for solution for infusion) 
Taxotere (concentrate and solvent for solution for infusion) 

Taxotere (concentrate for solution for infusion 20 mg.lml. 
Taxotere (concentrate for solution for infusion) 
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(lC 38/51 (N)) 

(lA 25/42 (NG)) 
(lA 24/42 (NG)) 
(lA 20/47 (NG)) 
(lA 1/49 (NG)) 

(lA 12/49 (NG)) 
(lA 49/50 (NG» 
(lA 48/50 (NG)) 
(lC 39/57 (N)) 

(lC 91/42 ( )) 
(lC 38/57 (N)) 
(lC 90/42 (N)) 

(lC 25/51 (NC» 
(lC 116/52 (NC)) 

(lA 4/51 (NG)) 
(lA 35/56 (NG)) 

(2A 1/57 (NG)) 
(2A 2/57 (NG)) 

(2C 28/55 (N») 
(2C 30/52 (N») 
(2C 5/52 (N)) 

(2A 4/53 (NG» 
(2A 5/53 (NG» 
(2C 3/57 (NG)) 
(2A 1/56 (NG)) 

(lC 21/55 (NG)) 

(lC 51/53 (N)) 

(lC 36/52 ( G)) 

(lC 53/56 ( G)) 
(lC 1/55 (NG)) 
(lC 18/50 (NG)) 

(lC 49/56 (NG)) 
(lC 23/57 (NG)) 
(lC 51/56 (NG)) 
(lC 47/57 (NG)) 

(lC 9/53 (NG)) 
(lC 29/54 (NG)) 
(lC 39/57 (NG)) 

(lC 56/43 (N») 
(lC 98/57 (NC») 
(lC 98/57 (N)) 
(lC 135/56 (NC)) 

(lC 56/54 (NC)) 

41 

74 
74 
74 

74 
75 
75 
74 

74 
74 
74 

74 

3 
3 

3 
3 

89 
89 
89 

89 
89 
89 
89 

90 
89 

34 
34 

103 
102 
102 

103 
102 
103 

103 
103 
103 
102 

103 
102 
103 

102 
102 
102 

Donepezil 
Aricept (10 mg.) 
Donept (5 mg.) 

Dozemo (10 mg.) 

Tonizep 5 
Doxorubicin 

Caelyx 
Lipo - dox liposome injection 2 mg.lml. 

Sunlipodox 
Drospirenone + Ethinyl estradiol 

Mellie 
Melodia 
Melodia 
Synfonia 

Yasmin 
YAZ 
Zeya 

E 

Efavirenz 
Efamat 200 

Efavirenz capsules 200 mg. 

Efavirenz tablets (200 mg.) 

Efavirenz tablets (50 mg.) 

Efavirenz tablets (600 mg.) 

Efavirenz tablets 600 mg. 

Efavirenz tablets 600 mg. 

Efavirenz tablets 600 mg. 

Efavirenz tablets 600 mg. 

Estiva - 600 

Stocrin (200 mg.) 

Stocrin (200 mg.) 

Stocrin (50 mg.) 

Stocrin (600 mg.) 

Efavirenz + Emtricitabine + Tenofovir 

Atripla tablets 
Teevir 

Emtricitabine + Tenofovir 

Ricovir - EM 
Teno - EM
 
Truvada Tablets
 

Enoxaparin 
Clexane 
Enoxaparin sodium ir\iection cutenox injekta PFS 80 mg.lO 

Enoxaprin sodium Injection Cutenox lnjekta PFS 40 mg.lO! 

Enoxaprin sodium Injection Cutenox lnjekta PFS 60 mg.lO.1 

Escitalopram 
Lexapro 10 mg. 
Nexito 10 
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am)	 (lC 38/51 (N)) 41 Donepezil 

Aricept (10 mg.) (lC 6/50 (N)) 77 

(lA 25/42 (NG)) 74 Donept (5 mg.) (lC 92/54 (N)) 77 

(lA 24/42 (NG)) 74 Dozemo (10 mg.) (lC 26/55 (NG)) 78 

let)	 (lA 20/47 (NG)) 74 Tonizep 5 (lA 24/53 (NG» 77 

t)	 (lA 1/49 (NG)) 74 Doxorubicin 

(lA 12/49 (NG)) 75 Caelyx (lC 5/54 (N)) 97 

(lA 49/50 (NG)) 75 Lipo - dox Iiposome injection 2 mg./ ml. (lC 4/46 (NG)) 97 

(lA 48/50 ( G)) 74 Sunlipodox (lC 4/55 (NG)) 97 

(lC 39/57 ( )) 74 Drospirenone + Ethinyl estradiol 

(lC 91/42 ( )) 74 Mellie (2C 10/54 (NG)) 90 

(lC 38/57 (N)) 74 Melodia (2B 1/57 (NG)) 90 

(lC 90/42 (N)) 74 Melodia (2C 8/54 (NG)) 90 
Synfonia	 (2C 1/56 (NG)) 90 

0	 Yasmin (2C 5/50 (N)) 90 
YAZ (2C 17/50 (N)) 90 

(lC 25/51 (NC)) 3 Zeya (2C 2/56 (NG)) 90 

tion) (lC 116/52 (NC)) 3 

(lA 4/51 (NG)) 3 E 

al Solution (lA 35/56 (NG)) 3 Efavirenz 

diol Efamat 200 (lC 34/56 (NG» 34 

(2A 1/57 (NG)) 89 Efavirenz capsules 200 mg. (lC 29/50 (NG)) 35 
(2A 2/57 (NG» 89 Efavirenz tablets (200 mg.) (lA 42/56 (NG)) 34 
(2C 28/55 (N)) 89 Efavirenz tablets (50 mg.) (lA 41/56 (NG)) 34 
(2C 30/52 (N)) 89 Efavirenz tablets (600 mg.) (lA 43/56 (NG)) 35 
(2C 5/52 (N)) 89 Efavirenz tablets 600 mg.	 (lC 25/57 (NG)) 35 
(2A 4/53 (NG)) 89 Efavirenz tablets 600 mg.	 (lC 15/57 (NG» 35 
(2A 5/53 (NG)) 89 Efavirenz tablets 600 mg.	 (lC 2/55 (NG)) 35 
(2C 3/57 (NG)) 90 Efavirenz tablets 600 mg.	 (lC 3/55 (NG)) 35 
(2A 1/56 (NG)) 89 

Estiva - 600 (lC 27/56 (NG)) 35 

Stocrin (200 mg.) (lC 71/42 (N)) 34 
release capsules 400 mg.	 (lC 21/55 (NG)) 34 

Stocrin (200 mg.)	 (lC 28/55 (N)) 34 
- release capsules 400 mg.)	 (lC 51/53 (N)) 34 

Stocrin (50 mg.) (IC 67/55 (N)) 34 

Stocrin (600 mg.) (lC 43/55 (N)) 35(lC 36/52 ( G)) 103 
Efavirenz + Emtricitabine + Tenofovir1.)	 (lC 53/56 (NG)) 102 

Atri pia tablets	 (2C 40/54 (NC)) 36(lC 1/55 (NG)) 102 
Teevir	 (2C 8/56 (NG)) 36(lC 18/50 (NG)) 103 

Emtricitabine + Tenofovir(lC 49/56 (NG)) 102 
Ricovir - EM	 (2C 2/54 (NG)) 36(lC 23/57 (NG» 103 
Teno - EM	 (2A 5/56 (NG» 36(lC 51/56 (NG)) 103 
Truvada Tablets	 (2C 28/51 (N)) 36(lC 47/57 (NG)) 103 

Enoxaparin(lC 9/53 (NG» 103 
Clexane	 (lC 32/43 (N)) 43njection (10 mg./ml.)	 (lC 29/54 (NG» 102 
Enoxaparin sodium injection cutenox injekta PFS 80 mg./0.8 ml. (lC 35/51 (NG)) 43(lC 39/57 (NG» 103 
Enoxaprin sodium Injection Cutenox Injekta PFS 40 mg./O.4 mi. (lC 10/49 (NG)) 43(lC 56/43 (N» 102 
Enoxaprin sodium Injection Cutenox lI'\iekta PFS 60 mg./0.6 mi. (lC 11/49 (NG)) 43te and solvent for solution for infusion)	 (lC 98/57 (NC» 103 

Escitalopramte and solvent for solution for infusion)	 (lC 98/57 (N» 102 
Lexapro 10 mg.	 (lC 59/46 (N)) 60Fte for solution for infusion 20 mg./ml. (lC 135/56 (NC)) 102 
Nexito 10	 (lC 36/57 (NG)) 60te for solution for infusion)	 (lC 56/54 (NC» 102 
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Esomeprazole Flucozole (50 mg. capsules) 
NeJlium (lC 204/47 (N» 94 Flucozole (intravenous infusion) 
Esomeprazole Sandoz (lC 21/57 (NG)) 94 Fludizol (200 mg.) 

Flunco 100 
F Flunco 150 

Fexofenadine Flunco 200 

Bosnum (lA 11/49 (NG)) 122 Flunco 50 

Bosnum 180 (lA 10/52 (NG» 123 Fluzole (200 mg.) 

Fenafex (lA 23/47 (NG» 122 Fluzoral 

Fenafex 180 mg. (lA 34/50 (NG)) 123 Funa 

Fexofast - 180 (lC 60/51 (NG» 123 Funa injection 

Fexotabs (180 mg.) (lC 83/57 (N)) 123 Kyrin 200 

Fexotabs (180 mg.) (lC 97/57 (N» 123 Stabilanol (R) 

Fexotabs (60 mg.) (lC 82/57 (N)) 122 Stalene 200 

Fexotabs (60 mg.) (lC 96/57 (N)) 122 Fludarabine 

Fexotine (lA 41/50 (NG)) 122 Fludara 

Telfast (180 mg. tablets) (lC 1/47 (N)) 123 Flurabine 

Telfast (180 mg.) (lC 60/56 (N)) 123 
Telfast (60 mg.) (lC 59/56 (N» 122 G 

Telfast 60 mg. tablets (lC 11143 (N» 122 Gabapentin 
Tofexo 60 (lA 43/50 (NG)) 122 Epleptin 
Vifas (60 mg. tablet) (lA 13/51 (NG)) 122 Gabantin (300 mg.) 

Finasteride Gabapentin (capsules 300 mg.) 
Benstat (lA 12/54 (NG» 121 Gabapentin GPO (100 mg.) 
Firide (I mg. tablet) (lA 1/51 (NG)) 120 Gabapentin GPO (300 mg.) 
Firide (5 mg. tablets) (lA 15/43 (NG» 121 Gabapentin Pfizer (Capsules 300 mg.) 
GPO - Finax (I) (lA 17/57 (NG)) 120 Gabapentin pfizer (capsules 300 mg.) 
GPO - Finax (5) (lA 18/57 (NG)) 121 Gabapentin sandoz 100 mg. 
Harifin - 5 (lA 9/47 (NG)) 121 Gabapentin sandoz 300 mg. 
Harifin - 1 (lA 8/47 (NG)) 120 Gabapentin sandoz 400 mg. 
Propecia (lC 68/55 (N)) 120 Gabtin 400 (Capsule) 
Proscar (IC 56/55 (N)) 120 Gabutin 100 mg. capsule 
Prosteride (lA 19/50 (NG)) 121 Gabutin 300 mg. capsule 
Stercaar (lA 14/57 ( G)) 121 Galeptin (300 mg.) 
Stercia (tablets 5 mg.) (lA 11/55 (NG)) 121 G - Pentin 100 
Sterzar (lA 19/55 (NG)) 120 G - Pentin 300 

Fluconazole G - Pentin 400 
Biozole (lA 4/42 (NG)) 29 Lepsatin (300 mg.) 
Biozole (lA 2/43 (NG)) 29 Megatin - 800 
Biozole (lA 1142 (NG)) 30 Nerontin (Capsules 400 mg.) 
Biozole (lA 3/42 (NG)) 29 Nerontin (Capsules 400 mg.) 
Diflucan (Capsules 100 mg.) (lC 180/47 (N» 29 Nervin - 300 
Diflucan (Capsules 150 mg.) (lC 182/47 (N)) 29 Neugaba 
Diflucan (Capsules 200 mg.) (lC 183/47 (N)) 30 Neurontin (Capsules 100 mg.) 
Diflucan (Capsules 50 mg.) (lC 128/53 (N» 29 Neurontin (Capsules 100 mg.) 
Diflucan (injectable 2 mg.lml.) (lC 164/47 (N» 30 Neurontin (Capsules 300 mg.) 
Fluco - med (lA 8/49 (NG)) 31 Neurontin (Capsules 300 mg.) 
Flucona 200 (lA 26/53 (NG» 30 Neurontin (tablets 600 mg.) 
Flucozole (100 mg. capsules) (lA 14/42 (NG)) 29 Neurontin (tablets 800 mg.) 
Flucozole (150 mg. capsules) (lA 15/42 (NG)) 29 Pms - Gabapentin (capsule 300 mg.) 
Flucozole (200 mg. capsules) (lA 16/42 (NG» 30 Rontin 
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Flucozole (50 mg. capsules) (lA 13/42 (NG» 29 
(IC 204/47 (N)) 94 Flucozole (intravenous infusion) (lA 12/42 (NG)) 30 
(lC 21/57 (NG)) 94 Fludizol (200 mg.) (IA 21/43 (NG)) 30 

Flunco 100 (IA 10/43 (NG)) 29 
F Flunco 150 (IA 11 /43 (NG» 29 

Flunco 200 (IA 12/43 (NG» 30 

(IA 11/49 (NG)) 122 Flunco 50 (IA 9/43 (NG)) 29 

(IA 10/52 (NG)) 123 Fluzole (200 mg.) (IA 19/47 (NG)) 30 

(IA 23/47 (NG» 122 Fluzoral (lA 20/51 ( G)) 30 

(IA 34/50 (NG)) 123 Funa (IA 10/42 (NG» 30 

(IC 60/51 (NG» 123 Funa injection (IA 46/54 (NG)) 31 

(IC 83/57 (N)) 123 Kyrin 200 (IA 29/53 (NG» 30 

(IC 97/57 (N)) 123 Stabilanol (R)	 (IC 32/57 (NG)) 31 

(IC 82/57 (N» 122 Stalene 200	 (IA 19/43 (NG)) 30 

(IC 96/57 (N)) 122 Fludarabine 

(IA 41/50 (NG)) 122 Fludara	 (IC 101/54 (N» 97 

lets)	 (IC 1/47 (N» 123 Flurabine (lC 14/56 (NG)) 98 

(IC 60/56 (N» 123 

(IC 59/56 (N» 122 G 

ts	 (IC 11/43 (N» 122 Gabapentin 

(IA 43/50 (NG» 122 Epleptin (IC 2/53 (NG) 64,68 
(IA 13/51 (NG)) 122 Gabantin (300 mg.) (IA 7/53 (NG» 64,68 

Gabapentin (capsules 300 mg.) (IC 1/52 (NG)) 64,68 
(IA 12/54 (NG)) 121 Gabapentin GPO (100 mg.) (IA 20/55 (NG)) 63,67 
(IA 1/51 (NG» 120 Gabapentin GPO (300 mg.) (lA 16/55 (NG)) 64,68 
(IA 15/43 (NG» 121 Gabapentin Pfizer (Capsules 300 mg.) (IC 57/57 (N)) 63,67 
(IA 17/57 (NG» 120 Gabapentin pfizer (capsules 300 mg.) (IC 80/54 (N)) 63,67 
(IA 18/57 (NG)) 121 Gabapentin sandoz 100 mg. (IC 17/51 (NG)) 63,67 
(IA 9/47 (NG)) 121 Gabapentin sandoz 300 mg. (IC 18/51 (NG)) 64,68 
(IA 8/47 (NG» 120 Gabapentin sandoz 400 mg. (IC 19/51 (NG)) 65,69 
(IC 68/55 (N» 120 Gabtin 400 (Capsule) (IA 25/57 (NG)) 65,69 
(IC 56/55 (N)) 120 Gabutin 100 mg. capsule (IA 8/51 (NG)) 62,67 
(IA 19/50 (NG)) 121 Gabutin 300 mg. capsule (IA 9/51 (NG)) 63,68 
(IA 14/57 (NG)) 121 Galeptin (300 mg.) (IA 31/55 (NG)) 64,68 

.) (IA 11/55 (NG)) 121 G - Pentin 100 (IA 22/57 (NG)) 67 
(IA 19/55 (NG)) 120 G - Pentin 300 (IA 23/57 (NG)) 64 

G - Pentin 400 (IA 24/57 (NG» 65 
(IA 4/42 (NG» 29 Lepsatin (300 mg.) (IA 30/55 (NG» 64,68 
(IA 2/43 (NG)) 29 Megatin - 800 (IA 33/57 (NG)) 65,70 
(IA 1/42 (NG)) 30 Nerontin (Capsules 400 mg.) (IC 29/56 (N» 65,69 
(IA 3/42 (NG» 29 Nerontin (Capsules 400 mg.) (IC 129/47 (N)) 64,69 

00 mg.) (lC 180/47 (N)) 29 Nervin - 300 (lA 32/56 (NG)) 64,68 
150 mg.) (IC 182/47 (N» 29 Neugaba (IC 108/57 (N)) 63,68 
00 mg.) (IC 183/47 (N» 30 Neurontin (Capsules 100 mg.) (IC 27/56 (N)) 62,67 
o mg.) (IC 128/53 (N» 29 Neurontin (Capsules 100 mg.) (IC 127/47 (N)) 62,67 
2 mg./ml.) (IC 164/47 (N» 30 Neurontin (Capsules 300 mg.) (IC 28/56 (N») 63,67 

(lA 8/49 (NG» 31 Neurontin (Capsules 300 mg.) (IC 128/47 (N») 63,67 
(IA 26/53 (NG)) 30 Neurontin (tablets 600 mg.) (IC 130/47 (N» 65,69 
(IA 14/42 (NG)) 29 Neurontin (tablets 800 mg.) (IC 96/55 (NC» 65,69 
(IA 15/42 (NG)) 29 Pms - Gabapentin (capsule 300 mg.) (IC 23/54 (NG)) 64,69 
(IA 16/42 (NG)) 30 Rontin (IA 3/53 (NG)) 64,68 
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Rontin (600)
 

Vultin 100
 

Vultin 300
 

Vultin 400
 

Vultin 600
 

Gemcitabine 

OBL Gemcitabine for injection 

Gemcit 1 g. 

Gemcit 200 mg. 

Gemcitabine Actavis 

Gemcitabine for injection 1 g. 

Gemcitabine for injection 200 mg. 

Gemita (I g.) 

Gemita (I.4 g.) 

Gemita (200 mg.) 

Gemita 1.4 g. 

Gemita 200 mg. 

Gemtaz 1 g. 

Gemtaz 200 mg. 

Gemtin 1000 

Gemtin 200 

Gemzar (I g.) 

Gemzar (I g.) 

Gemzar (200 mg.) 

Gemzar (200 mg.) 

Gercizar (powder for solution for infusion) 

Gramagen 1 g. 

Gramagen 200 mg. 

Ongecin 1000 

Gliclazide
 

Beclazide MR
 

Oiamicron MR
 

Glycon MR (30 mg.)
 

Ranclazide MR (tablets 30 mg.)
 

Glimepiride
 

Amarax 2
 
Amaryl (I mg.)
 

Amaryl (2 mg.)
 

Amaryl (3 mg.)
 

Amaryl (3 mg.)
 

Amaryl (4 mg.)
 

Amaryl (4 mg.)
 

Amaryl 1.0
 

Amary12.0
 

Diaglip I mg. tablet
 

Diaglip 2 mg. tablet
 

Diaglip 3 mg. tablet
 

Diaglip 4 mg. tablet
 

Dibiglim 2 mg. tablets
 

Glazer
 

Glimepiride 2
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(IA 30/53 (NG)) 

(IA 50/50 (NG)) 

(IA 51/50 (NG)) 

(IA 52/50 (NG)) 

(IA 23/55 (NG)) 

(IC 9/54 (NG)) 

(IC 5/57 ( G» 
(IC 4/57 (NG)) 

(IC 41/57 (NG)) 

(IC 28/57 (NG)) 

(IC 27/57 (NG)) 

(IC 33/53 (NG» 

(IC 41/52 (NG» 

(IC 32/53 (NG» 

(IC 20/54 (NG)) 

(IC 38/52 (NG)) 

(IC 26/51 (NG)) 

(IC 25/51 (NG)) 

(IC 7/57 (NG» 

(IC 6/57 (NG» 

(IC 79/54 (N) 

(IC 48/40 (N)) 

(IC 78/54 (N)) 

1C 47/40 (N) 

(IC 31155 (NG)) 

(IC 46/50 (NG)) 

(IC 45/50 (NG)) 

(IC 56/53 (NG)) 

(IA 13/50 (NG)) 

(IC 28/44 (N)) 

(IA 4/52 (NG)) 

(IC 25/53 (NG» 

(IA 29/55 (NG)) 

(IC 42/50 (N)) 

(IC 41150 (N)) 

(IC 40/50 (N)) 

(IC 159/41 (N)) 

(IC 39/50 (N)) 

(IC 77/52 (N)) 

(IC 157/41 (N» 

(IC 158/41 (N») 

(IA 9/53 (NG») 

(IA 8/53 (NG) 

(IA 10/53 (NG) 

(IA 46/56 (NG)) 

(IC 63/53 (NG)) 

(IA 34/56 (NG)) 

(IA 28/55 (NG)) 

65, 69 

62,67 

63,68 

65,69 

65,69 

99 

101 

99 
100 

101 

100 

101 

101 

100 

101 

98 

100 

98 

101 

99 

100 

100 

98 

98 

99 
100 

98 

101 

82 

82 

82 

82 

83 

82 

83 

84 

84 

84 

84 

82 

83 

83 

83 

84 

84 

83 

83 

83 

Glimepiride Sandoz (R) (2 mg.)
 

Glimepiride Sandoz (R) (3 mg.)
 

Gliparil2
 

Glypride 2
 

Losu - 1
 

Losu - 2
 

Lusu - 3
 
Solosa (2 mg.)
 

Solosa (3 mg.)
 

Solosa (4 mg.)
 

Ibandronic acid 

Bondronat 

Ostex 

Idarubicin 

Idanex 

Idaralem 

Zavedos 10 mg. 

Zavedos 5 mg. 

Imatinib 

Alvotinib 100 mg. 

Alvotinib 400 mg. 

Glivec 100 mg. 

Glivec 400 mg. 

Indinavir 

Crixivan 
Inavir (200 mg.) 

Inavir (400 mg.) 

Inavir (400 mg.) 

Irbesartan 

Abetan (I50 mg.) 

Abetan (300 mg.) 

Aprovel 150 mg. 

Aprovel 300 mg. 

Besanta 150 mg. tablet 

Besanta 300 mg. tablet 

Bewel 150 

Bewel300 

Irbenox 150 mg. 

lrbenox 300 mg. 

Irbesartan GPO (300 mg.) 

lrbewin (I50 mg.) 

Irbewin (300 mg.) 

Optima (I50 mg.) 

Optima (300 mg.) 

Presolin 150 

Presolin 300 

Irinotecan 

Campto (concentrate for infusion 20 mg./ml.) 

DBL lrinotecan injection concentrate 

Food 



(IA 30/53 (NG)) 65,69 Glimepiride Sandoz (R) (2 mg.} (IC 9/57 (NG)) 83
 
(IA 50/50 (NG)) 62, 67 Glimepiride Sandoz (R) (3 mg.) (IC 10/57 (NG)) 84
 
(IA 51/50 (NG)) 63,68 Gliparil2 (IA 27/55 (NG)) 83
 
(IA 52/50 (NG)) 65,69 Glypride 2 (IC 11/57 (NG)) 84
 
(IA 23/55 (NG)) 65,69 Losu - 1 (IA 28/57 (NG)) 83
 

Losu - 2 (IA 29/57 (NG)) 83
 
for injection (IC 9/54 (NG)) 99 Lusu - 3 (IA 4/56 (NG)) 84
 

(IC 5/57 (NG)) 101 Solosa (2 mg.) (IC 38/56 (N)) 83
 
(IC 4/57 (NG)) 99 Solosa (3 mg.) (IC 39/56 (N)) 84
 

vis (IC 41157 (NG)) 100 Solosa (4 mg.) (IC 40/56 (N)) 84
 
jection 1 g. (IC 28/57 (NG)) 101
 

jection 200 mg. (IC 27/57 (NG)) 100
 

(IC 33/53 (NG)) 101
 Ibandronic acid 
(IC 41/52 (NG)) 101
 Bondronat (IC 164/41 (N)) 81
 
(IC 32/53 (NG)) 100
 Ostex (IC 1/57 (NG)) 81
 
(IC 20/54 (NG)) 101
 Idarubicin 
(IC 38/52 (NG)) 98
 Idanex (IC 33/56 (NG)) 104
 
(IC 26/51 (NG)) 100
 Idaralem (IC 48/57 (NG)) 104
 
(IC 25/51 (NG)) 98
 Zavedos 10 mg. (IC 118/41 (N)) 104
 
(IC 7/57 (NG)) 101
 Zavedos 5 mg. (IC 117/41 (N)) 103
 
(IC 6/57 (NG)) 99
 Imatinib 
(IC 79/54 (N)) 100
 Alvotinib 100 mg. (IC 29/57 (NG)) 104
 
(IC 48/40 (N)) 100
 Alvotinib 400 mg. (IC 30/57 (NG)) 104
 
(IC 78/54 (N)) 98
 Glivec 100 mg. (IC 134/47 (N)) 104
 
lC 47/40 (N) 98
 Glivec 400 mg. (IC 135/47 (N)) 104
 

for solution for infusion) (IC 31/55 (NG)) 99
 Indinavir 
(IC 46/50 (NG)) 100
 Crixivan (IC 99/47 (N)) 36
 
(IC 45/50 (NG)) 98
 Inavir (200 mg.) (IA 21/53 (NG)) 36
 
(IC 56/53 (NG)) 101
 Inavir (400 mg.) (IC 100/47 (N)) 37
 

Inavir (400 mg.) (IA 21/51 (NG)) 37
 
(IA 13/50 (NG)) 82
 Irbesartan 
(IC 28/44 (N)) 82
 Abetan (I50 mg.) (IA 19/57 (NG)) 46
 

.) (IA 4/52 (NG)) 82
 Abetan (300 mg.) (IA 20/57 (NG)) 46
 
blets 30 mg.) (IC 25/53 (NG)) 82
 Aprovel 150 mg. (IC 183/49 (N)) 45
 

Aprovel 300 mg. (IC 184/49 (N)) 46
 
(IA 29/55 (NG)) 83
 Besanta 150 mg. tablet (IA 36/56 (NG)) 45
 
(IC 42/50 (N)) 82
 Besanta 300 mg. tablet (IA 22/56 (NG)) 46
 
(IC 41150 (N)) 83
 Bewel 150 (IA 16/57 (NG)) 46
 
(IC 40/50 (N)) 84
 Bewel300 (IA 2/57 (NG)) 46
 
(IC 159/41 (N)) 84
 Irbenox 150 mg. (IC 15/54 (NG)) 46
 
(IC 39/50 (N)) 84
 Irbenox 300 mg. (IC 16/54 (NG)) 46
 
(IC 77/52 (N)) 84
 Irbesartan GPO (300 mg.) (IA 31156 (NG)) 46
 
(IC 157/41 (N)) 82
 Irbewin (I50 mg.) (IC 94/57 (N)) 45
 
(IC 158/41 (N)) 83
 Irbewin (300 mg.) (IC 95/57 (N)) 46
 

et (IA 9/53 (NG)) 83
 Optima (I50 mg.) (IA 19/56 (NG)) 45
 
(IA 8/53 (NG)) 83
 Optima (300 mg.) (IA 20/56 (NG)) 46
 
(IA 10/53 (NG)) 84
 Presolin 150 (IA 57/54 (NG)) 45
 
(IA 46/56 (NG)) 84
 Presolin 300 (IA 44/54 (NG)) 46
 
(IC 63/53 (NG)) 83
 Irinotecan 
(IA 34/56 (NG)) 83
 Campto (concentrate for infusion 20 mg./ml.) (IC 61/52 (N)) 104
 
(IA 28/55 (NG)) 83
 DBL Irinotecan injection concentrate (IC 14/50 (NG)) 105
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Herocan conc. Solution for LV. Infusion 20 mg./ml. 

Irino solution for LV. infusion 

lrinogen 

lrinoll 

lrinotecan S.M 

lrinotecan sandoz (20 mg./ml.) 

lrinotel 

lrinotel 

lrinotesin (20 mg./ml. concentrate for solution for infusion) 
Iritec 

Tonirkline (solution for infusion 20 mg./ml.) 

L 

Lamivudine 

Epivir (Oral solution) 

Epivir (tablets 150 mg.) 

Epivir (tablets 300 mg.) 

Lamivir 

Lamivir 

Lamivir tablets 

Lamivudine oral solution 10 mg./ml. 

Lamivudine tablets 150 mg. 

Lamivudine tablets 150 mg. 

Virolam tablets 150 mg. 

Lamivudine + Zidovudine 

Combid 300 (tablets) 

Combid 300 (tablets) 

Lamivudine 150 mg. and Zidovudine 300 mg. Tablets 
Virocomb (tablets) 

Zovilam 

Lamivudine + Nevirapine + Stavudine
 

Gpo - vir s 30
 

Treslam 30
 

Lamotrigine 

Lamictal (tablets 25 mg.) 

Lamictal (tablets 50 mg.) 

Lamotal (tablets 25 mg.) 

Lamotal (tablets 50 mg.) 

Neumogine 

Neumogine (50 mg.) 

Lantanoprost 

Latanoprost stada 0.005% eye drops 

Xalatan 

Xaprost 0.005% Eye drops 

Letrozole 

Dracenax (2.5 mg.) 

Etrokline (tablets 2.5 mg.) 

Femara 2.5 mg. 

Letero 

Letov 2.5 

Letrozole Alvogen 

(IC 45/57 (NG») 106
 

(IC 24/50 (NG» 105
 

(IC 12/57 (NG» 106
 

(IC 45/51 (NG» 105
 
(IC 41/56 (NG) 106
 
(IC 52/56 (NG» 106
 

(IC 48/53 (NG» 105
 
(IC 33/52 (NG» 105
 
(IC 40/57 (NG» 106
 
(lC 28/56 (NG» 105
 

(lC 27/55 (NG» 105
 

(IC 33/48 (N» 37
 

(lC 20/46 (N» 37
 
(IC 32/46 (N») 37
 
(IA 9/45 (NG») 38
 
(IA 2/53 (NG)) 37
 
(lA 17/45 (NG») 37
 
(IC 42/50 (NG) 38
 
(IC 44/50 (NG» 37
 
(IC 3/54 (NG» 37
 
(IC 29/52 (NG» 37
 

(2C 32/47 (N» 38
 
(2C 23/54 (N» 38
 
(2C 3/50 (NG» 38
 
(2C 6/53 (NG») 38
 
(2C 1/54 (NG» 38
 

(2A 1/46 (NC» 38
 
(2C 3/56 (NG» 38
 

(IC 84/54 (N) 65
 
(lC 85/54 (N» 66
 
(lC 71/56 (N» 65
 
(lC 72/56 (N» 66
 
(IA 28/56 (NG» 66
 
(IA 29/56 (NG» 66
 

(IC 35/55 (NG» 93
 
(lC 161/42 (N» 93
 
(lC 37/57 (NG») 93
 

(lC 78/55 (N» 114
 
(IC 12/56 (NG») 115
 
(lC 142/41 (N» 114
 
(lC 53/57 (NG» 115
 
(IC 14/57 (NG) 115
 

(IC 44/57 (NG» 115
 

Letrozole tablets USP 2.5 mg.
 

Loxifan 2.5 mg.
 

Trozet
 

Levodropropizine 

Bronal syrup 

lvorin 

Levopront syrup 

Levofloxacin
 

Cravit LV.
 

Cravit tab
 

Cravit tab 250
 

Cravit tab 500
 

Lefloxin 100 mg. Tablet
 

Lefloxin 500 mg. tablet
 

Lefoxin 100
 

Lefoxin 250
 

Lefoxin 500
 

Levocin LV.
 

Levocin IV infusion
 

Levoflox
 

Levoflox GPO (500 mg.)
 

Levofloxacin - teva 5 mg./ml. solution for infusion
 

Levomac - 500
 

Levomac LV.
 

Levores
 

Levox
 

Loxof infusion
 

Nirliv
 

Olfove! 100
 

Olfovel500
 

Veflox
 

Xalecin 100
 

Xalecin 250
 

Xalecin 500
 

Lopinavir + Ritonavir 

A1uvia (IOO mg./25 mg.) 

Kaletra oral solution 

Lopinavir/Ritonavir oral solution 

Lopinavir/Ritonavir tablets 100 mg./25 mg. 

Lopinavir/Ritonavir tablets 200 mg./50 mg. 

Ritocom 

Losartan
 

Cozaar
 
Cozaar (100 mg.)
 

Lanzaar 50
 

Loranta 100 mg. Tablet
 

Loranta 50 mg. Tablet
 

Losacar 50
 

Tanzaril
 

Tanzaril 100
 

Tosan
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tion for l.V. Infusion 20 mg.l ml. 

I.Y. infusion 

(20 mg.lml.) 

ml. concentrate for solution for infusion) 

n for infusion 20 mg.lml.) 

(lC 45/57 (NG)) 

(lC 24/50 (NG)) 

(lC 12/57 (NG)) 

(lC 45/51 (NG)) 

(lC 41/56 (NG)) 

(lC 52/56 (NG)) 

(lC 48/53 (NG)) 

(lC 33/52 (NG)) 

(lC 40/57 (NG)) 

(lC 28/56 (NG)) 

(lC 27/55 (NG)) 

106 

105 

106 

105 

106 

106 

105 

105 

106 

105 

105 

Letrozole tablets USP 2.5 mg. 

Loxifan 2.5 mg. 

Trozet 

Levodropropizine 

Bronal syrup 

1vorin 

Levopront syrup 

Levofloxacin 

Cravit l.V. 

Cravit tab 

Cravit tab 250 

Cravit tab 500 

(lC 10/52 (NG)) 

(lC 96/53 (N) 

(lC 63/51 (NG)) 

(lA 6/50 (NG)) 

(lA 4/53 (NG)) 

(lC 172/47 (N)) 

(lA 1/45 (N)) 

(lC 174/50 (N)) 

(lA 1/49 ( )) 

(lA 2/45 (N)) 

114 

114 

114 

125 

125 

125 

27 

25 

25 

26 

L 
Lefloxin 100 mg. Tablet 

Lefloxin 500 mg. tablet 

(lA 7/47 (NG)) 

(lA 2/48 (NG)) 

25 

26 

on) 

mg.) 

mg.) 

lution 10 mg.lml. 

150 mg. 

150 mg. 

mg. 

(lC 33/48 (N)) 

(lC 20/46 (N)) 

(lC 32/46 (N)) 

(lA 9/45 (NG)) 

(lA 2/53 (NG)) 

(lA 17/45 (NG)) 

(lC 42/50 (NG)) 

(lC 44/50 (NG») 

(lC 3/54 (NG)) 

(lC 29/52 (NG)) 

37 

37 

37 

38 

37 

37 

38 

37 

37 

37 

Lefoxin 100 

Lefoxin 250 

Lefoxin 500 

Levocin l.V. 

Levocin IV infusion 

Levoflox 

Levoflox GPO (500 mg.) 

Levofloxacin - teva 5 mg.lml. solution for infusion 

Levomac - 500 

Levomac l.V. 

Levores 

(lA 7/56 (NG)) 

(lA 6/57 (NG)) 

(lA 9/56 (NG)) 

(lA 59/50 (NG)) 

(lA 8/46 (NG) 

(lC 33/51 (NG)) 

(lA 32/57 (NG)) 

(lC 24/53 (NG)) 

(lC 27/51 (NG) 

(lC 28/51 (NG)) 

(lC 28/54 (NG)) 

25 

25 

26 

27 

27 

27 

26 

27 

26 

27 

28 

ts) 

ts) 

g. and Zidovudine 300 mg. Tablets 

+ Stavudine 

(2C 32/47 (N)) 

(2C 23/54 (N) 

(2C 3/50 (NG)) 

(2C 6/53 (NG)) 

(2C 1/54 (NG)) 

(2A 1/46 (NC)) 

(2C 3/56 (NG)) 

38 

38 

38 

38 

38 

38 

38 

Levox 

Loxof infusion 

Nirliv 

Olfovel 100 

Olfovel500 

Veflox 

Xalecin 100 

Xalecin 250 

Xalecin 500 

(lC 8/52 (NG)) 

(lC 16/51 (NG)) 

(lC 3/57 (NG)) 

(lA 60/50 (NG)) 

(lA 44/50 (NG)) 

(lA 18/56 (NG)) 

(lA 6/56 ( G)) 

(lA 7/57 (NG)) 

(lA 8/56 (NG)) 

27 

27 

28 

25 

26 

26 

25 

25 

26 

5 mg.) 

o mg.) 

5 mg.) 

mg.) 

.) 

(lC 84/54 (N)) 

(lC 85/54 (N)) 

(lC 71/56 (N)) 

(lC 72/56 (N)) 

(lA 28/56 (NG)) 

(lA 29/56 (NG)) 

65 

66 

65 

66 

66 

66 

Lopinavir + Ritonavir 

Aluvia (100 mg.l25 mg.) 

Kaletra oral solution 

Lopinavir/Ritonavir oral solution 

Lopinavir/Ritonavir tablets 100 mg.l25 mg. 

Lopinavir/Ritonavir tablets 200 mg.l50 mg. 

Ritocom 

(2C 10/56 (N)) 

(2C 8/56 (N)) 

(2A 2/53 (NG)) 

(2C 7/56 (NG)) 

(2C 18/56 (NC)) 

(2C 4/57 (NG)) 

39 

38 

39 

39 

39 

39 
Losartan 

0.005% eye drops 

e drops 

(lC 35/55 (NG)) 

(lC 161/42 (N)) 

(lC 37/57 (NG)) 

93 

93 

93 

Cozaar 

Cozaar (100 mg.) 

Lanzaar 50 

(lC 65/55 (N)) 

(lC 66/55 (N) 

(lA 20/53 (NG)) 

47 

47 

47 

2.5 mg.) 

(lC 78/55 (N) 

(lC 12/56 (NG)) 

(lC 142/41 (N) 

(lC 53/57 (NG») 

(lC 14/57 (NG» 

(lC 44/57 (NG» 

114 

115 

114 

115 

115 

115 

Loranta 100 mg. Tablet 

Loranta 50 mg. Tablet 

Losacar 50 

Tanzaril 

Tanzaril 100 

Tosan 

(lA 6/51 (NG)) 

(lA 7/50 (NG)) 

(lC 18/55 (NG) 

(lA 1/54 (NG) 

(lA 8/54 (NG)) 

(lA 64/50 (NG)) 

47 

47 

47 

47 

47 

47 
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M 

Manidipine
 

Madiplot 20 mg.
 

Madiplot 20 mg.
 

Kerdica 20
 

Meloxicam
 

Cambic 15
 

Hofbic 7.5
 

MP.Osoth 15
 

MP.osoth 7.5
 

Mel - OD 15
 

Mel - OD 7.5
 

Melcam
 

Melcam
 

Melcam - 15
 

Melobic - 15
 

Melobic - 7.5
 

Melox (15 mg. Tablet)
 

Melox (7.5 mg. Tablet)
 

Mobic 15 mg.
 

Mobic 7.5 mg.
 

Memantine
 

Ebixa
 

Memo - 10
 

Memxa
 

Neumantine
 

Meropenem
 

Accurem (I g.)
 

Bestinem (Injection 1 g.m.)
 

Bestinem (Injection 500 mg.)
 

DBL Meropenem for injection
 

Enem 0.5
 

Enem 1.0
 
Mapenem (I g. injection)
 

Mapenem (500 mg. injection)
 

Maxicin
 

Meronem
 

Meronem
 

Meronem
 

Meropenem kabi
 

Meropenem sandoz (I g.)
 

Meropenem sandoz (500 mg.)
 

Meropidel (IV 1 g.)
 

Meropidel (IV 500 mg.)
 

Millipenam
 

Monem
 

Nemmed
 

Penem MH.
 

Remenem 1 g.
 

Zaxter 1 g.m. injection
 

Zaxter 500 mg. injection
 

140 ihUfl~lUl'ttll:::m'nll11'Hll,mUfl:::tJl 

(lB 2/49 (N)) 59 

(lC 78/47 (N» 59 
(lA 15/57 (NG)) 59 

(lA 49/54 (NG)) 118 

(lA 11/56 (NG)) 118 

(lA 24/55 (NG)) 118 

(lA 10/56 (NG» 117 

(lC 4/53 (NG)) 118 

(lC 36/53 (NG» 117 

(lA 4/48 (NG)) 117 

(lA 35/50 (NG)) 117 

(lA 15/51 (NG») 118 

(lA 24/47 (NG)) 118 

(lA 27/47 (NG)) 117 

(lA 5/47 (NG)) 118 

(lA 4/47 (NG)) 117 

(lC 157/50 (N) 118 

(lC 156/50 (N) 117 

(lC 35/47 (N») 78 

(lA 23/56 (NG)) 78 

(lA 14/56 (NG)) 78 

(lA 5/54 (NG)) 78 

(lC 42/51 (NG») 19 

(lC 52/53 (NG)) 19 

(lC 51/53 (NG)) 16 

(lC 1/54 (NG)) 16 

(lA 15/50 (NG)) 16 

(lA 16/50 (NG» 18 

(lA 56/50 (NG» 19 

(lA 55/50 (NG» 16 

(lA 30/54 (NG)) 17 

(lC 189/49 (N)) 15 

(lC 44/53 (N» 15 

(lC 121/52 (N)) 15 

(lA 8/57 (NG)) 18 

(lC 69/53 (NG)) 20 

(lC 68/53 (NG)) 16 

(lC 24/55 (NG)) 20 

(lC 23/55 (NG)) 17 

(lA 21156 (NG)) 19 

(lA 11150 (NG)) 17 

(lA 22/53 (NG» 19 

(lA 14/50 (NG)) 17 

(lA 18/50 (NG» 19 

(lC 40/51 (NG)) 19 

(lC 23/51 (NG)) 16 

Mometasone furoate 
Elomet (cream) 

Elomet cream 

Momate cream 

Montelukast 

Astair 

Montek 10 
Singulair (10 mg.) 

Moxifloxacin 

Avelox 

Rapiflox (tablet) 

N 

Nevirapine 

Neravir tablets 

Nevirapine oral suspension 50 mg. /5 ml. 

Nevirapine tablets 200 mg. 

Nevirapine tablets 200 mg. 

Viramune 

Viramune (oral suspension)
 

Viramune (tablets)
 

Nicardipine 

Cardepine injection 

Nicardipine aguettant 10 mg./ 10 ml., solution for injec 

o 
Octreotide 

Octreotide injection 0.1 mg./ml. 

Octride 

Octride 100 

Sandostatin 0.05 mg./ml. 

Sandostatin 0.1 mg./ ml. 

Ofloxacin 

Exocin 

Floxy ear drop 

Tarivid ophthalmic solution 

Tarivid otic solution 

Tarivid otic solution 

Olanzapine 

Olanza 

Olapin - 10 

Olapin - 5 

Zyprexa 

Zyprexa 

Ondansetron 

Dantron 8 

Emistop 

Nautah 

Ondansetron injection usp 2 mg./ml. 

Ondansetron pfizer 

Food 31 



M Mometasone furoate 

Elomet (cream) (1C 19/53 (Nll 126 

(1B 2/49 (N» 59 Elomet cream (1C 14/38 (Nll 126 

(lC 78/47 (Nll 59 Momate cream (1C 47/53 (NG» 126 

(1A 15/57 (NG» 59 Montelukast 

Astair (1A 3/57 (NGll 125 

(1A 49/54 (NGll 118 Montek 10 (lA 2/54 (NGll 125 

(lA 11/56 (NGll 118 Singulair (10 mg.) (lC 51/55 (Nll 125 

(1A 24/55 (NGll 118 Moxifloxacin 

(1A 10/56 (NG») 117 Avelox (1 C 36/43 (Nll 28 

(1C 4/53 (NG» 118 Rapiflox (tablet) (lA 29/54 (NGll 28 

(1C 36/53 (NG» 117 

(1A 4/48 (NG» 117 N 

(lA 35/50 (NG» 117 Nevirapine 

(lA 15/51 (NGll 118 Neravir tablets (1A 16/45 (NGll 39 
(1A 24/47 (NG» 118 Nevirapine oral suspension 50 mg. /5 mL (1C 41150 (NGll 40 
(1A 27/47 (NGll 117 Nevirapine tablets 200 mg. (lC 23/50 (NGll 39 

et)	 (lA 5/47 (NGll 118 Nevirapine tablets 200 mg. (1C 21153 (NGll 39 
let)	 (1A 4/47 (NGll 117 Viramune (1C 147/49 (Nll 39 

(1C 157/50 (N» 118 Viramune (oral suspension) (1C 166/42 (Nll 40 
(lC 156/50 (Nll 117 Viramune (tablets) (IC 26/54 (N») 39 

Nicardipine 

(IC 35/47 (Nll 78 Cardepine injection (IC 25/44 (N» 59 
(1A 23/56 (NG») 78 Nicardipine aguettant 10 mg./ 10 mL, solution for injection (IC 13/56 (NG» 59 
(IA 14/56 (NGll 78 

(IA 5/54 (NGll 78 0 

Octreotide 
(1C 42/51 (NGll 19 Octreotide injection 0.1 mg./mL (lC 33/50 (NGll 96,88 

1 g.m.) (lC 52/53 (NGll 19 Octride (lC 38/50 (NGll 88 
500 mg.) (IC 51/53 (NG» 16 Octride 100 (lC 39/50 (NGll 88 

r injection (IC 1154 (NGll 16 Sandostatin 0.05 mg./ mL (IC 105/41 (Nll 96,88 
(IA 15/50 (NG» 16 Sandostatin 0.1 mg./mL (lC 102/41 (Nll 96,88 
(lA 16/50 (NG» 18 Ofloxacin
 

tion) (lA 56/50 (NG» 19
 Exocin (lC 4/48 (NGll 92 
injection) (IA 55/50 (NGll 16 Floxy ear drop (IA 4/49 (NGll 91 

(lA 30/54 (NG» 17 Tarivid ophthalmic solution (IC 93/43 (NCll 92 
(IC 189/49 (Nll 15 Tarivid otic solution (IB 6/51 (Nll 91 
(IC 44/53 (Nll 15 Tarivid otic solution (IC 114/56 (Nll 91 
(IC 121/52 (N» 15 Olanzapine
 
(IA 8/57 (NG» 18
 Olanza (IA 9/57 (NG» 75 

(I g.) (IC 69/53 (NG» 20 Olapin - 10 (1A 23/53 (NGll 75 
(500 mg.) (IC 68/53 (NGll 16 Olapin - 5 (IA 45/54 (NGll 75 

(IC 24/55 (NGll 20 Zyprexa (IC 13/51 (N») 75 
g.) (IC 23/55 (NG») 17 Zyprexa (IC 12/51 (Nll 75 

(IA 21/56 (NG») 19 Ondansetron
 
(IA 11/50 (NG») 17
 Dantron 8 (IA 4/46 (NGll 71 
(lA 22/53 (NG» 19 Emistop (IC 55/53 (NG») 72 
(lA 14/50 (NG») 17 Nautah (lA 6/55 (NGll 72 
(1A 18/50 (NG») 19 Ondansetron injection usp 2 mg./ mL (IC 4/54 (NGll 73 

ion (1C 40/51 (NG») 19 Ondansetron pfizer (IA 13/56 (NGll 72 
ction (1C 23/51 (NGll 16 
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Ondansetron sandoz
 

Ondavell 4 mg. injection
 

Ondavell 8 mg. injection
 

Ondran
 

Onsia (4 mg. tablets)
 

Onsia (8 mg. tablets)
 

Onsia injection
 

Zetron
 

Zetron
 

Zofran (injection)
 

Zofran zydis (4 mg.)
 

Zofran zydis (8 mg.)
 

Oseltamivir 

GPO - A - FLU 

Gpo - a - flu (capsule 30 mg.) 

Gpo - a - flu (capsule 45 mg.) 

Tamiflu 

Tamiflu 

Tamiflu 

Tamiflu (30 mg. capsules) 

Tamiflu (30 mg. capsules) 

Tamiflu (45 mg. capsules) 

Tamiflu (45 mg. capsules) 

Tamiflu (75 mg. capsules) 

Oxaliplatin 

DBL Oxaliplatin for injection 

Eloxatin 

Eloxatin (concentrate for solution for infusion 5 mg./ml.) 

Eloxatin (solution) 

Eloxatin 100 mg. 

Entia (100) 

Entia (50) 

Opatin LV. Injection 5 mg./ml. 

Oxalip injection 

Oxaliplatin 5 mg./ml. 

Oxaliplatin hospira (5 mg./mJ. concentrate for solution for infusion) 

Oxaliplatin Kabi 

Oxaliplatin L sandoz 

Oxaliplatin medac 5 mg./ml. 

Oxaliplatin S.m 

Oxaliplatin stada 

Oxaplat 

Oxiplat 

Oxitan 

Oxitan 

Oxol 

Oxplatin (injection 50 mg.) 

(lC 24/56 (NG)) 

(lC 27/54 (NG)) 

(lC 26/54 (NG)) 

(lA 26/54 (NG» 

(lA 8/42 (NG)) 

(lA 9/42 (NG)) 

(lA 17/42 (NG)) 

(lA 5/42 (NG)) 

(lA 7/42 (NG)) 

(lC 126/53 ( )) 

(lC 9/47 (N» 

(lC 10/47 (N)) 

(lA 3/50 (NG)) 

(lA 1/55 (NG» 

(lA 2/55 (NG)) 

(lC 42/54 (N)) 

(lC 21/51 (N» 

(lC 68/45 (N)) 

(lC 85/55 (NC)) 

(lC 90/52 (NC)) 

(lC 86/55 (NC)) 

(lC 91/52 (NC)) 

(lC 87/55 (N» 

(lC 2/54 (NG») 

(lC 175/49 (N)) 

(lC 130/56 (N)) 

(lC 5/50 (N)) 

(lC 43/42 (N)) 

(lC 16/49 (NG» 

(lC 15/49 (NG» 

(lC 43/57 (NG)) 

(lC 5/46 (NG» 

(lC 46/53 (NG)) 

(lC 6/55 (NG)) 

(lC 31/57 (NG)) 

(lC 50/56 (NG)) 

(lC 11/51 (NG)) 

(lC 1/56 (NG» 

(lC 17/54 (NG)) 

(lC 35/56 (NG)) 

(lC 21/56 (NG)) 

(lC 62/51 (NG)) 

(lC 19/54 (NG» 

(lC 39/51 (NG)) 

(lC 18/53 (NG)) 

73 

73 

73 

72 

71 

71 

72 

72 

71 

71 

71 

71 

32 

31 

32 

32 

32 

32 

31 

31 

31 

31 

32 

107 

106 

107 

107 

106 

109 

107 

108 

107 

107 

108 

108 

108 

107 

108 

108 

108 

108 

107 

108 

107 

107 

P 

Paclitaxel 

Anzatax injection concentrate 

Cansure 

Genetaxyl injection 6 mg./ ml. 

Inoxel Injection 

Intaxel 

Intaxel injection 

Oka - paclitaxel injection 

Paclitaxel "ebewe" (ebetaxel) 

Paclitaxel injection 6 mg./ml. 

Paclitaxel S.m 

Paclitaxin 

Paklitaxfil 

Paxoll 

Praxel 

Sindaxel 

Tapaklet (concenrate for solution for infusion) 

Taxol 

Pamidronic acid 

Aredia 15 mg. 

Pamisol Concentrated injection 15 mg./5 ml., 30 mg./ 1 

Pantoprazole 

Controloc LV. 

Pantocid LV. 

Pantoppi 

Pantoprazol sandoz 40 mg. 

Pantoprol injection 

Pantoval LV. 

PMS - Pantoprazole 

Stripole 

Pemetrexed 

Alimta 

Alimta (500 mg.) 

Emetex 500 mg. 

Pioglitazone 

Actos (Pioglitazone 15 mg.) 

Actos (Pioglitazone) 15 mg. tablets 

Actos (Pioglitazone) 30 mg. tablets 

Actos 15 

Actos 15 

Actos 30 

Dedios (15 mg.) 

Dedios (30 mg.) 

Gitazone 

Gitazone - forte 

Glubosil 15 

Glubosil 30 

Glusorb (15 mg.) 

Glusorb (30 mg.) 

Militos 

Food 



(lC 24/56 (NG» 73 P 
elion (lC 27/54 (NG» 73 Paclitaxel 
elion (lC 26/54 (NG» 

(lA 26/54 (NG» 

(lA 8/42 (NG» 

(lA 9/42 (NG» 

(lA 17/42 (NG» 

(lA 5/42 (NG» 

(lA 7/42 (NG» 

73 

72 

71 

71 

72 

72 

71 

Anzatax injection concentrate 

Cansure 

Genetaxyl injection 6 mg./ml. 

1noxel Injection 

1ntaxel 

1ntaxel injection 

Oka - paclitaxel injection 

(lC 51/42 (N» 

(lC 39/53 ( G» 

(lC 3/51 (NG» 

(lC 46/57 (NG» 

(lC 66/53 (NG» 

(lC 23/52 (NG» 

(lC 23/53 ( G» 

109 

109 

109 

110 

110 

109 

109 
(lC 126/53 (N» 

(lC 9/47 (N» 

(lC 10/47 (N» 

71 

71 

71 

Paclitaxel "ebewe" (ebetaxel) 

Paclitaxel injection 6 mg./ml. 

Paclitaxel s.m 

(lC 36/54 (NG» 

(lC 26/57 ( G» 

(lC 2/56 (NG» 

110 

110 

110 

Ie 30 mg.) 

Ie 45 mg.) 

sules) 

(lA 3/50 (NG» 

(lA 1/55 (NG» 

(lA 2/55 (NG» 

(lC 42/54 (N» 

(lC 21/51 (N» 

(lC 68/45 (N» 

(lC 85/55 (NC» 

32 

31 

32 

32 

32 

32 

31 

Paclitaxin 

Paklitaxfil 

Paxoll 

Praxel 

Sindaxel 

Tapaklet (concenrate for solution for infusion) 

Taxol 

Pamidronic acid 

(lC 10/50 (NG» 

(lC 10/55 (NG» 

(lC 21/51 (NG» 

(IC 7/47 (NG» 

(lC 38/57 (NG» 

(lC 22/55 (NG» 

(lC 39/52 (N» 

109 

110 

109 

109 

110 

110 

109 

sules) 

sules) 

sules) 

(lC 90/52 (NC» 

(lC 86/55 (NC» 

(lC 91/52 (NC» 

31 

31 

31 

Aredia 15 mg. 

Pamisol Concentrated injection 15 mg./5 ml., 30 mg./ 10 ml. 

Pantoprazole 

(lC 52/38 (N») 

(lC 2/46 (NG» 

81 

81 

sules) (lC 87/55 (N» 32 ControJoc LV. (lC 119/55 (N» 94 

injection (lC 2/54 (NG» 

(lC 175/49 (N» 

107 

106 

Pantocid LV. 

Pantoppi 

Pantoprazol sandoz 40 mg. 

(lC 29/51 (NG» 

(lC 10/56 (NG» 

(lC 20/51 (NG» 

94 

95 

94 
te for solution for infusion 5 mg./ mI.) (lC 130/56 (N» 

(lC 5/50 (N» 

(lC 43/42 (N» 

(lC 16/49 (NG» 

(lC 15/49 (NG» 

107 

107 

106 

109 

107 

Pantoprol injection 

Pantoval LV. 

PMS - Pantoprazole 

Stripole 

Pemetrexed 

(lC 37/53 (NG» 

(lC 127/56 (N» 

(lC 20/53 (NG» 

(lC 10/54 (NG» 

95 

94 

95 

95 

n 5 mg./ml. (lC 43/57 (NG» 

(lC 5/46 (NG» 

108 

107 
A1imta 

Alimta (500 mg.) 

(lC 39/48 (N» 

(lC 91/54 (N» 

111 

111 
I. 

mg./rnl. concentrate for solution for infusion) 

(lC 46/53 (NG» 

(lC 6/55 (NG» 

107 

108 
Emetex 500 mg. 

Pioglitazone 

(lC 7/53 (NG» 111 

(lC 31/57 (NG» 

(lC 50/56 (NG» 

108 

108 
Actos (Pioglitazone 15 mg.) 

Actos (Pioglitazone) 15 mg. tablets 

(lC 26/55 (N» 

(lC 14/43 (N» 

85 

85 
mg./ml. (lC 11/51 (NG» 

(lC 1/56 (NG» 

(lC 17/54 (NG» 

107 

108 

108 

Actos (Pioglitazone) 30 mg. tablets 

Actos 15 

Actos 15 

(lC 15/43 (N» 

(lB 10/47 (N» 

(lB 2/55 (N» 

86 

85 

85 

50 mg.) 

(lC 35/56 (NG» 

(lC 21/56 (NG» 

(lC 62/51 (NG» 

(lC 19/54 (NG» 

(lC 39/51 (NG» 

(lC 18/53 (NG» 

108 

108 

107 

108 

107 

107 

Actos 30 

Dedios (15 mg.) 

Dedios (30 mg.) 

Gitazone 

Gitazone - forte 

Glubosil 15 

(18 11/47 (N» 

(lA 52/54 (NG» 

(lA 53/54 (NG» 

(lA 32/54 (NG» 

(lA 16/53 (NG» 

(lA 6/54 (NG» 

87 

86 

88 

86 

87 

86 
Glubosil 30 (lA 7/54 (NG» 87 
Glusorb (l5 mg.) (lA 4/54 (NG» 86 
Glusorb (30 mg.) (lA 31/54 (NG» 88 
Militos (lA 21/57 (NG» 88 
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Piodib - 15 (1A 24/56 (NG» 86 Risedronic acid 

Piozone (I5 mg.) (1A 28/53 (NG)) 85 Actonel once - a - week (35 mg.) 

Piozone (30 mg.) (1A 17/53 (NG)) 87 Residron 

Sensulin (15 mg. tablet) (1A 1/53 (NG)) 85 Risperidone 

Senzulin (30 mg. tablet) (1A 18/51 (NG» 87 Iperdal (oral solution) 

Utmos 15 (1A 17/51 (NG)) 85 Neuris 

Utmos 30 (1A 40/50 (NG)) 89 Neuris 1 mg. 

Piperacillin + Tazobactam Rispel 0.1% solution 

Astaz - P (injection 4.5 g.) (2C 1/51 ( G» 5 Risperdal (1 mg./ml. oral solution) 

DBL Piperacilin and Tazobactam for injection 4.5 g. (2C 8/53 (NG)) 5 Risperdal quicklet 1 mg. 

Lintaz 2.25 (2C 12/54 (NG» 4 Risperdal quick let 2 mg. 

Lintaz 4.5 (2C 13/54 (NG)) 6 Risperidone GPO (tablets 1 mg.) 

Pipertaz 4.5 g. injection (2C 6/51 (NG)) 5 Risperidone GPO (tablets 2 mg.) 

Pipzo 4.5 g. injection (2C 11/56 (NG)) 6 Rivastigmine 

Pybactam 4.5 g. (2C 4/53 ( G» 5 Exelon 1.5 mg. 

Tazocin (2C 36/53 (N» 4 Exelon 3 mg. 

Tazocin (2C 29/53 (N)) 4 Rivasta 1.5 mg. capsule 

Tazocin (2C 1/54 (N)) 5 Rivasta 3 mg. capsule 

Tazrobida (injection 2.25 g.) (2C 4/54 (NG» 4 Rosuvastatin 

Tazrobida (injection 4.5 g.) (2C 5/54 (NG)) 6 Crestor (10 mg.) 

Tebranic 4.5 g. (2C 9/54 (NG» 6 Crestor (20 mg.) 

Pramipexol Crestor 10 mg. 

Pramexol (1A 27/57 (NG)) 79 Crestor 20 mg. 

Pramexol 0.25 (1A 26/57 (NG)) 78 Rosuvastatin sandoz (10 mg.) 

Sifrol 0.25 mg. tablets (1C 107/44 (N» 78 Rosuvastatin sandoz (20 mg.) 

Sifrol 1 mg. tablets (1C 108/44 (N» 79 Rosuvastatin tablets 10 mg. 

Pregabalin Rosuvastatin tablets 20 mg. 

Brillior (Capsules 75 mg.) (1C 69/57 (N)) 66 Vivacor (10 mg.) 

Lyrica (capsules 75 mg.) (1C 50/49 (N)) 66 Vivacor (20 mg.) 

Pregabalin capsules 75 mg. (1C 37/56 (NG» 70 
Pregabalin Sandoz (75 mg.) (1C 36/56 (NG)) 66 S 

Salmeterol + Fluticasone 

Q Seretide evohaler (25/125) 

Quetiapine Seretide evohaler (25/125) 

eutapin (IA 27/53 ( G)) 76 Seroflo 125 (inhaler cfc free) 

eutapin 100 mg. (IA 26/55 ( G)) 76 Sertraline 

eutapin 25 mg. (1A 25/55 (NG)) 75 Lazon 50 

Quantia 100 (1A 13/55 (NG)) 76 Selrotine 50 mg. tablet 

Quantia 200 (1A 43/53 (NG)) 76 Serlift tablets 50 mg. 

Quantia 25 (1A 12/55 (NG)) 75 Serlin 50 

Seroquel (100 mg.) (IC 128/42 (N» 75 Sertan 50 

Seroquel (200 mg.) (1C 129/42 (N)) 76 Sertra 

Seroquel (25 mg.) (1C 130/42 (N» 75 Sertraline GPO 

Sertraline gpo (100 mg.) 

R Sertraline pfizer (tablets 50 mg.) 

Rabeprazole Sertraline sandoz 50 mg. 

Pariet (10 mg.) (1B 5/42 (N)) 95 Sisalon 

Pariet (20 mg.) (1 B 6/42 (N)) 95 Starin (50 mg. tablet) 

Pariet (20 mg.) (1C 24/42 (N)) 95 Zoloft (Tablets 100 mg.) 

Rabeprazole Sandoz (20 mg.) (1C 33/57 (NG)) 95 Zoloft (Tablets 50 mg.) 

Zotaline 
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(lA 24/56 (NG)) 86 Risedronic acid 

(lA 28/53 (NG)) 85 Actonel once - a - week (35 mg.) (lC 34/46 (N» 81 

(lA 17/53 (NG)) 87 Residron (lC 55/57 (NG)) 81 

t) (lA 1/53 (NG)) 85 Risperidone 

t) (lA 18/51 (NG)) 87 Iperdal (oral solution) (lA 12/53 (NG)) 77 

(lA 17/51 ( G)) 85 Neuris (lA 23/54 (:>;G» 77 

(lA 40/50 (NG)) 89 Neuris 1 mg. (lA 10/57 (NG)) 76 
Rispel 0.1% solution (lA 5/48 ( G)) 77 

- g.) (2C 1/51 (NG)) 5 Risperdal (I mg./ml. oral solution) (lC 142/42 ( ')) 77 

azobactam for injection 4.5 g. (2C 8/53 (NG)) 5 Risperdal quicklet 1 mg. (lC 40/46 (N)) 76 

(2C 12/54 (NG)) 4 Risperdal quicklet 2 mg. (IC 41/46 (:>;)) 76 

(2C 13/54 (NG)) 6 Risperidone GPO (tablets 1 mg.) (IA 19/53 (NG)) 76 

n	 (2C 6/51 (NG)) 5 Risperidone GPO (tablets 2 mg.) (lA 14/53 ( 'G) 77 

(2C 11/56 (NG)) 6 Rivastigmine 

(2C 4/53 ( G)) 5 Exelon 1.5 mg. (IC 18/45 (N)) 79 

(2C 36/53 ( )) 4 Exelon 3 mg. (IC 19/45 (N)) 79 

(2C 29/53 (N)) 4 Rivasta 1.5 mg. capsule	 (IA 40/56 (NG)) 79 

(2C 1/54 (N) 5 Rivasta 3 mg. capsule (lA 27/56 (NG)) 79 

.25 g.) (2C 4/54 (NG)) 4 Rosuvastatin 

5 g.) (2C 5/54 (NG)) 6 Crestor (10 mg.) (IC 32/57 (N» 51 

(2C 9/54 (NG)) 6 Crestor (20 mg.) (IC 33/57 (N» 52 
Crestor 10 mg. (IC 15/47 (N») 51 

(IA 27/57 (NG)) 79 Crestor 20 mg. (lC 16/47 (N») 52 

(IA 26/57 (NG)) 78 Rosuvastatin sandoz (IO mg.) (lC 15/56 (NG» 52 

(IC 107/44 (N)) 78 Rosuvastatin sandoz (20 mg.) (lC 16/56 ( G) 52 

(IC 108/44 (N)) 79 Rosuvastatin tablets 10 mg. (lC 17156 ( G) 52 
Rosuvastatin tablets 20 mg. (lC 18/56 (NG)) 52 

g.) (lC 69/57 (N)) 66 Vivacor (10 mg.) (lC 80/57 (N)) 52 

g.) (lC 50/49 (N)) 66 Vivacor (20 mg.) (lC 81/57 (N») 52 

5 mg. (IC 37/56 ( G)) 70 

mg.) (lC 36/56 (NG)) 66 S 

Salmeterol + Fluticasone 

Q Seretide evohaler (25/125) (2C 14/47 (N)) 124 
Seretide evohaler (25/125) (2C 42/54 ( )) 124 

(lA 27/53 (NG)) 76 serono 125 (inhaler cfc free) (2C 6/50 ( G) 124 

(IA 26/55 (NG)) 76 Sertraline 

(IA 25/55 (NG)) 75 Lazon 50 (lA 18/55 (NG)) 61 

(IA 13/55 (NG)) 76 Selrotine 50 mg. tablet (lA 31/57 (NG)) 61 

(lA 43/53 (NG)) 76 Serlift tablets 50 mg. (lC 2/51 (NG») 61 

(lA 12/55 (NG)) 75 Serlin 50 (lC 22/56 (NG» 61 

(IC 128/42 (N)) 75 Sertan 50 (lA 17/55 (NG») 61 

(lC 129/42 (N)) 76 Sertra (lA 12/51 (NG)) 60 

(IC 130/42 (N) 75 Sertraline GPO (lA 13/53 (NG)) 60 
Sertraline gpo (Ioo mg.) (lA 5/55 (NG» 62 

R Sertraline pfizer (tablets 50 mg.) (lC 83/54 (N)) 60 
Sertraline sandoz 50 mg. (lC 6/54 ( G)) 61 

(lB 5/42 (N) 95 Sisalon (lA 33/56 ( G)) 61 
Starin (50 mg. tablet) (IA 28/54 (NG)) 60(lB 6/42 (N)) 95 
Zoloft (Tablets 100 mg.)	 (IC 80/51 (N)) 61(IC 24/42 (N)) 95 
Zoloft (Tablets 50 mg.)	 (IC 153/47 ( )) 60o mg.)	 (lC 33/57 (NG) 95 
Zotaline	 (IA 18/53 (NG)) 60 
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Sevoflurane 

Sefether 

SEVO 

Sevoflurane (Inhalation Anesthetic) 

Sevorane 
Sojourn (sevoflurane, usp) inhalation anesthetic 

Sildenafil 
Elonza - 100 
Elonza - 50 

Sidegra (IOO mg.) 

Sidegra (50 mg.) 

Sildafil 100 
Sildafil 50 
Tonafil 100 
Viagra (tablets 100 mg.) 
Viagra (tablets 50 mg.) 

Simvastatin 
Atvazim (20 mg.) 

Bestatin 10 

Bestatin 20 

Bestatin 40 
Eucor 
Eucor 

Eucor 

Lochol (IO mg. tablet) 

Lochol (20 mg. tablet) 

Lochol (40 mg. tablet) 

Lochol (80 mg. Tablet) 

Reduscole 20 

Reduscole 40 

Simvas 
Simvas 

Simvastatin pfizer (tablet 10 mg.) 

Simvastatin tablet 10 mg. 

Simvor 10 

Torio 
Torio 20 
Torio 40 

Vascor 
Zimmex 
Zimmex 
Zimmex 20 
Zimmex 20 

Zimmex 40 
Zimmex 40 
Zimmex 40 
Zimva (IO mg.) 
Zimva (20 mg.) 
Zimva (40 mg.) 
Zocor (IO mg.) 
Zocor (20 mg.) 
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(IC 13/52 (NG» 

(IC 31/53 (NG» 

(IC 45/53 (NG» 

(IC 33/56 (N» 

(IC 9/55 (NG» 

(IA 39/50 (NG» 

(IA 57/50 (NG» 
(IA 22/55 (NG» 

(IA 21/55 (NG» 

(IA 10/55 (NG» 

(IA 9/55 (NG» 

(IA 54/50 (NG» 
(IC 121/47 (N» 

(IC 120/47 (N» 

(IA 36/53 (NG» 

(IA 1/45 (NG») 

(IA 3/44 (NG» 

(IA 2/45 (NG») 

(IA 2/47 (NG») 

(IA 3/45 (NG» 

(IA 38/50 (NG» 
(IA 4/45 (NG») 

(IA 14/45 (NG» 

(IA 3/46 (NG») 

(IA 18/47 (NG» 

(IA 4/50 (NG» 
(IA 5/50 (NG» 
(IA 63/50 (NG» 

(IA 1/48 (NG» 

(IA 3/55 (NG» 

(IA 44/56 (NG» 

(IC 1/43 (NG» 
(IA 1/46 (NG» 
(IA 25/47 (NG» 

(IA 26/47 (NG» 

(IA 2/46 (NG» 

(IA 41/53 (NG» 

(IA 22/54 (NG» 

(IA 14/54 (NG») 

(IA 21/54 (NG» 

(IA 1/52 (NG» 

(IA 13/54 (NG» 

(IA 20/54 (NG» 

(IA 33/53 (NG» 

(IA 31/53 (NG» 
(IA 34/53 (NG» 

(IC 34/55 (N» 

(IC 35/55 (N» 

119 

119 
120 
119 
120 
119 

119 
119 
119 

54 

53 

54 

55 

53 

54 
55 
53 
54 

55 

55 

54 

55 
53 
54 

53 
53 

53 

53 
54 

55 
54 

53 
53 

54 
54 

55 

55 

55 

53 
54 

55 
53 
54 

Zocor (40 mg.)
 
Zocor (80 mg.)
 

Stavudine 
Avostav capsules 30 mg. 

Avostav capsules 40 mg. 

Stavir Capsules 30 mg. 

Stavudine capsules 30 mg. 

Zerit 30 mg. 

Zerit 40 mg. 

T 

Teicoplanin 
Targocid (200 mg.) 
Targocid (400 mg.) 
Tecopin for iv injection "N.K." 200 mg. 

Tecopin for iv injection "N.K." 400 mg. 

Temozolomide 
Temodol (Capsule 100 mg.) 
Temodol (Capsule 20 mg.) 
Temodol (Capsule 5 mg.) 

Zolotem - 100 
Zolotem - 20
 
Zolotem - 5
 

Tenofovir 

Ricovir 
Vi read tablets 

Topotecan 
Hycamtin (powder for solution for infusion) 

Topotel 

Tramadol + Paracetamol 

Duocetz 

Ultracet 

Ultracet 

Trimetazidine 

Matenol MR 

Vastarel MR 

v 
Valsartan 

A1lvan 160 mg. 
Allvan 80 mg. 
Diovan 160 (tablets) 
Diovan 80 (tablets) 

Tareg 160 (tablets) 

Tareg 80 (tablets) 

Valatan 160 

Valatan 80 
Valpres 160 mg. 
Valpres 80 mg. 

Valsartan 160 mg. 

Valsartan 80 mg. 

Fool! 



Zocor (40 mg.) (IC 32/55 (N)) 55 

(IC 13/52 (NC)) Zocor (80 mg.) (IC 36/55 (N)) 55 

(IC 31/53 (NC)) Stavudine 

n Anesthetic) (IC 45/53 (NC)) Avostav capsules 30 mg. (IC 13/51 (NC)) 40 

(IC 33/56 (N)) Avostav capsules 40 mg. (IC 14/51 (NC)) 40 

usp) inhalation anesthetic (IC 9/55 (NC)) Stavir Capsules 30 mg. (IA 7/46 (NC)) 40 

Stavudine capsules 30 mg. (IC 48/50 (NC)) 40 

(IA 39/50 (NC)) 119 Zent 30 mg. (IC 35/52 (N)) 40 

(IA 57/50 (NC)) 119 Zerit 40 mg. (IC 44/52 (N)) 40 

(IA 22/55 (NC)) 120 

(IA 21/55 (NC)) 119 T 

(IA 10/55 (NC)) 120 Teicoplanin 

(IA 9/55 (NC)) 119 Targocid (200 mg.) (IC 31/39 (N)) 20 

(IA 54/50 (NC)) 119 Targocid (400 mg.) (IC 20/40 (N)) 20 

) (IC 121/47 (N») 119 Tecopin for iv injection "N.K." 200 mg. (IC 19/56 (NC)) 20 

.) (IC 120/47 (N)) 119 Tecopin for iv injection "N.K." 400 mg. (IC 20/56 (NC)) 20 

Temozolomide 

(IA 36/53 (NC)) 54 Temodol (Capsule 100 mg.) (IC 147150 (N)) 112 

(IA 1/45 (NC)) 53 Temodol (Capsule 20 mg.) (IC 146/50 (N)) 112 

(IA 3/44 (NC)) 54 Temodol (Capsule 5 mg.) (IC 145/50 (N») 111 

(IA 2/45 (NC») 55 Zolotem - 100 (IC 47/56 (NC)) 112 

(IA 2/47 (NC) 53 Zolotem - 20 (IC 46/56 (NC)) 112 

(IA 3/45 (NC)) 54 Zolotem - 5 (IC 48/56 (NC)) 111 

(IA 38/50 (NC)) 55 Tenofovir 

(IA 4/45 (NC)) 53 Ricovir (IC 59/53 (NC)) 40 

(IA 14/45 (NC)) 54 Vi read tablets (IC 85/51 (N)) 40 

(IA 3/46 (NG)) 55 Topotecan 

(IA 18/47 (NC)) 55 Hycamtin (powder for solution for infusion) (IC 126/51 (N)) 112 

(IA 4/50 (NG)) 54 Topotel (IC 31/52 (NC)) 112 

(IA 5/50 (NC)) 55 Tramadol + Paracetamol 

(IA 63/50 (NC)) 53 Ouocetz (2A 4/56 (NC)) 70 

(IA 1/48 (NC)) 54 Ultracet (2C 26/51 (N)) 70 

blet 10 mg.) (IA 3/55 (NC)) 53 Ultracet (2C 15/56 (N)) 70 

mg.	 (IA 44/56 (NC)) 53 Trimetazidine 

(IC 1/43 (NC)) 53 Matenol MR (IA 24/54 (NC» 59 

(IA 1/46 (NC)) 53 Vastarel MR (IC 72/46 (N)) 59 

(IA 25/47 (NC)) 54 

(IA 26/47 (NC)) 55 V 

(IA 2/46 (NC)) 54 Valsartan 
(IA 41/53 (NC)) 53 A1lvan 160 mg. (IA 8/55 (NC)) 48 

(IA 22/54 (NC)) 53 Allvan 80 mg. (IA 7/55 (NC») 48 

(IA 14/54 (NC) 54 Oiovan 160 (tablets) (IC 111/51 (N)) 48 

(IA 21/54 (NC)) 54 Oiovan 80 (tablets) (IC 110/51 (N») 47 

(IA 1/52 (NC)) 55 Tareg 160 (tablets) (IC 25/54 (N)) 48 

(IA 13/54 (NC») 55 Tareg 80 (tablets) (IC 24/54 (N)) 48 

(IA 20/54 (NC») 55 Valatan 160 (IA 10/54 (NC)) 48 

(IA 33/53 (NC)) 53 Valatan 80 (IA 9/54 (NC)) 48 

(IA 31/53 (NC») 54 Val pres 160 mg. (IC 47153 (N)) 48 

(IA 34/53 (NC)) 55 Valpres 80 mg. (IC 46/53 (N)) 48 

(IC 34/55 (N)) 53 Valsartan 160 mg. (IA 15/55 (NC») 48 

(IC 35/55 (N)) 54 Valsartan 80 mg. (IA 14/55 (NC)) 48 
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Venlafaxine 

Efexor XR 75 mg. 

Efexor XR 75 mg. 
Valosine S.R. capsules 75 mg. 

Vinorelbine 

DBL Vinorelbine injection concentrate 
avelbine 

Vinelbine 

Z 

Zoledronic acid 

Leuzotev 
Zinvel 

Zolennic concentrate for solution for IV infusion 
Zometa 

(IC 117/53 (N)) 62 
(IC 121/53 (N)) 62 
(IC 15/53 (NG)) 62 

(IC 11/52 (NG)) 113 
(I C 56/45 (N)) 113 
(IC 26/56 (NG)) 113 

(IC 34/54 (NG» 82 
(IC 33/54 (NG» 82 
(IA 36/54 (NG» 82 
(IC 87/47 (N») 81 
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1'W'YI1\'1 tdtl'!Jliu&i13J tt(Oln(9h~ 1'!J"lln f11'it~t1n ltiN~\iI.tiru?1ml 

N~(Ol.nru?1mfll~'lJ 1'r1mlij~11:l-J t'Yh tVitJ:l-J1'Wn1'l'l.l1uVl1ntnn1.J 

LVI tJ"l::~'itl1J ~ f'j:l-J'il tJf11'iN ~(Ol.n ru?1m fI1~'lJ1'r13-i~hi11Jn 

(;\'1 'I'i.r1. ImctctG1J ~\'IijdltJn1d"\?llmrllr1~\'IfuJ <0)<0)0 \?l'Jm 

twmtffl.Ju1J1J '4'1'Wl'W Im~et dltJn1'i ttfl::tWmm~'lJ ~1'W 

rll'Wn~l'W~ ru::m'i:l-J f11'im'r11d" ttfl::m1~1Jw1Jl~ 

m~'lJ l'r13J~ijml:l-J t'Yh tVi tJ:l-J1'Wnl'ruluVl1n~lti1J m!Ji'WU1JtJ 1 

~~ij fI1'i::rll r1'lJVil~fu f11d1Jfu'!Jl~ ~~d 

• t~:l-Jt&i:l-JdltJf11'iNft(Ol.nru?1mm~'lJl'r13-M~n1 

~\'I'r1:l-J~ '4'l'Wl'W (0)<0)<0) 'iltJf11'i 1'W'4'l'W'J'Wd ij'iltJn1'ilihm 

'4'l'Wl'W (0)<0) \?llmrllr1'lJ 1~ ttri Atazanavir. Manidipin 

Pramipexole. Ibandronic acid. Risedronic acid, 

Capecitabine ttfl:: Imatinib 

• t~:l-Jb&i:l-J'!J'i::b'V1r1~~~(Ol 'I'11tJ'iltJn1'im!Ji'WU'lJ 




